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How to use this Parts List

The illustrations on this Parts List are drawn on the basis of VF2400-132M, 140M, 148M,
156M, 164 M.

The items from No.1 to No.13 contain the standerd model.

The following items included No.14 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X Qutside

diameter X Width.

Explanation of Marks (marked at the Side of Part No.)
[ Imeans this part is changed from the previous Parts List.

Inside of [ Jshows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts

Y When placing an order for the parts from this Parts List,please clearly state the
Parts No. (e.g.3500207)which you require so that we can deliver the correct Parts to
you.

Y When the Part No. is“0068011" please place an order for the part by showing“0068011"
or “6801T1".

Y When ordering Air Tube,please inform us of the Part No. and the length.

This Parts Listis subject to change without notice.
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MISCELLANEOUS COVERS(1)

HN—FBFR (1)

Ref.No _ Parts No. Description m £ Amt. Req
1 3210002 [3100026] Top Cover EHIN— 1
2 110045 Screw(M4-0.7x12) xRy 15
3 3500430 Top Cover Gasket A AN AL 1
4 0068011 Qil Sight Window A1 IEERER ]
5 3500016 [0020759] Top Cover Seal Plug FHN—E% 1
6 390069 Brand Name Plate(76.5) R 1
7 3204040 [3500207] Head Cover Ay RA/IN— 1
8 3500431 Head Cover Gasket Ny RAN=NvF> 1
9 3500015 [0093864] Head Cover Seal Plug e 1

10 390073 “VF” Emblem VETVJL L 1
11 3040039 [3200010] Bed Rear Cover Ny REgEH /= 1
12 0095108 Bed Rear Cover Gasket Ny RgAN=yFxV 1
13 3040038 [3200011] Side Cover BRExAH/\— 1
14 170001 Screw(M5-0.8 X 8) xRy 1
15 300100 Conical Spring Washer VAN Sy Y 2
16 180005 Screw(M5-0.8 X 8) xRy 1
17

18 0032604 Rubber Cushion(Large) ANEPEING.N) 2
19 3200033 Rubber Cushion(Small) Jwayvdlh (/) 3
20 3200012 Cover Latch Spring AT AN A A 1
21 110012 Screw(M4-0.7 X 5) xRy 2
22 180018 Screw(M4-0.7 X 7) INREMTTRY 1
23 3200013 Side Cover Holder BRI N 1
24 110013 Screw(M4-0.7 X 8) xRy 4
25 000015 Nut Fv bk 1
26 110016 Screw(M4-0.7 X 15) = 1
27 330000 Seal Plug e 1
28

29 009970 Screw(M6-1 x 20) xRy 6
30 340016 Machine Frame Supporting Bar Ny RETH 4
31 4109410 [4109403] Model Plate(See the below) KR (TSR ) 1
32 000726 Rivet 1A dR 5
33 3200007 Oil Reservoir Gasket Db A 1
34 3200245 [3200006] Qil Reservoir SHZT 1
35 0020137 Drain Hole Seal HIREFRI Ny EY 1
36 005075 Screw(3/8-24 x 8) HRFERY 1
37 3200021 Wind Guide Plate EES LT 1
38 390067 Brand Name Plate(106) iR 1
39 390068 Brand Name Plate(92) Fiz 224 1
40 6209401 [2049401] Serial Number Plate BEIL—b 1

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

(V) B 2 S OB IR (7 —

and devices).
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MISCELLANEOUS COVERS(2)

HIN—E81% (2)

2

Ref.No _ Parts No. Description m £ Amt. Req
1 3210005 [3200017] Cloth Plate(Large) KA/I\— 1
2 009749 Screw(M4-0.7 X 16) IERY 3
3 009747 Screw(M4-0.7 X 10) xRy 1
4-1 3200018 Looper Thread Take-up Cover(32,40,48,56) HLH/\— 1
4-2 3200035 Looper Thread Take-up Cover(64) HLFHIN— 1
5 006004 Screw(11/64-40%9.7) IERY 1
6 000010 Conical Spring Washer M/XRXTy v 1
7 3200019 Take-up Cover Spring AN A ANIA S 1
8 110030 Screw(M3-0.5 % 2.6) IEXRY 2
9 3210003 [3200014] Cloth Plate(Small) INFTIK— 1

10 130003 Screw(M4-0.7 X 7.3) xRy 1
11 130004 Screw(M4-0.7 X 14) xRy 1
12 007610 [009736] Screw(M4-0.7 X 10)[M4-0.7 X 6] xRy 1
13 110013 Screw(M4-0.7 X 8) xRy 10
14 3200024 Bed Top Cover(Right) Ny REAN—(FH) 1
15 3200025 Bed Top Cover(Right) Gasket Ny REAN=(H) \yvFx> 1
16 130006 Screw(M4-0.7 X 10) xRy 2
17 007610 Screw(M4-0.7 X 10) xRy 8
18 3200023 Bed Top Cover(Left) Gasket Ny REAN=(FE)RyEY 1
19 3203000 & Bed Top Cover(Left), C. Set Ny K EFHR/IN—=(A£)(E) 1
20 3200022 Bed Top Cover(Left) Ny R EFAN—=(K) 1
21 3200209 Feed Regulating Pushbutton Tyamygy 1
22 0063152 Feed Regulating Pushbutton Spring AP ENC IS 1
23 3200145 [0020472] O-ring(P6) ouyvy 1
24 000425 Washer Ty 1
25 0033024 Retaining Ring Ay FIUVT 1
26 0065275 Seal Plug g 1
27 3500015 [0093864] Seal Plug FEIE 5
28 3100113 Needle Bar Cover i /= 1
29 3200028 Bed Rear Cover(Small) Ny REHIN= () 1
30 3200029 Bed Rear Cover(Small) Gasket Ny R#gHN— () Ry FY 1
31 3200030 Ball Bearing Housing NIV T 1
32 3200031 O-ring ouvy 1
33 110048 Screw(M4-0.7 X 10) xRy 3
34 3200210 Pushbutton Stop AP ENIC P NTA 1
35 110012 Screw(M4-0.7 X 5) IERY 2
36 3200032 Stitch Plate Support HiRE 1
37 110041 Screw(M4-0.7 X 8) xRy 2
38 000745 Knock Pin XA 2
39 3200026 Bed Front Cover Ny RETAH/N— 1
40 3200027 Bed Front Cover Gasket Ny RETANR=/y £ 1

Ref. No. 41 to 57

See the following page.
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MISCELLANEOUS COVERS(2)

HIN—B8& (2)

2

Ref.No _ Parts No. Description m £ Amt. Req
41 3040040 [3100030] Front Cover Hinge [l AP ANl 1
42 110016 Screw(M4-0.7 X 15) IEXRY 2
43-1 3201578 [3200015] Front Cover (32,40, 48, 56) B A1/\— 1
43-2 3201579 [3200034] Front Cover (64) ElE A AN 1
44 170020 Screw(M4-0.7 X 8) xRy 1
45 300100 Conical Spring Washer MIXRXTy >+ 2
46 160001 Screw(M4-0.7 X 4) xRy 1
47 180017 Screw(M4-0.7 X 6) xRy 1
48 3200033 Rubber Cushion(Small) gy aydh () 2
49 3200016 Front Cover Spring Il AT AN AN 1
50 110012 Screw(M4-0.7 X 5) 1R 4
51 180018 Screw(M4-0.7 X 7) ISR RY 1
52 3100071 Eyelet Cover HEH /N — 1
53 3200020 Oil Cooling Fan Cover BET 7 HIN— 1
54 110105 Screw(M5-0.8x12) 1R 2
55 000426 Washer Jyy 2
56 3100006 Seal Plug Fled 1
57 110079 Screw(M4-0.7 X 8) xR 2
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MISCELLANEOUS THREAD EYELETS

RIERR

3

Ref.No _ Parts No. Description m £ Amt. Req
1 0024084 Thread Tension Spring Cap RAFN\NXFr v 7 (E) 5
2 0030255 Needle Thread Tension Spring s o A 3
3 0032952 Top Cover Thread Tension Spring B RAF/NR 1
4 0032952 Looper Thread Tension Spring JV—ICREAF/ R 1
5 0090071 Thread Tension Spring Retainer RAF/NNEXFP V7 (F) 5
6 000177 Felt Zxzl)Lb 5
7 0031111 Tension Disc REIFAFI 10
8 290029 Tension Post RIFTFE 5
9 0090812 Tension Post Ferrule RIATFEREL 5

10 3100075 Tension Disc Separator HAE AR 1
11 0090856 Tension Disc Eyelet FRIAFMAE 5
12 0090807 Thread Lead-in Guide RIFFERE 5
13 3100074 Tension Post Support HRIBAFE 1
14 110013 Screw(M4-0.7 X 8) Fxy 5
15 2100065 Looper Thread Eyelet JL—/CRE 1
16 0024083 Tension Spring Bushing FREAFF v hEY IEX 5
17 3200048 Top Cover Thread Eyelet(Left) B RE (L) 1
18 3200042 Looper Thread Eyelet L=/ KB 1
19 110013 Screw(M4-0.7 X 8) xRy 3
20 0093556 Looper Thread Eyelet(Long) IL—/CRE (R) 1
21 0020119 Thread Eyelet Pipe(Short) HRE/NA T (F5) 2
22 0093528 Thread Eyelet Pipe Stay 8/ FXET 2
23 000532 Washer Ty 2
24 004353 Screw(9/64-40X7) IRy 2
25 0063104 Thread Guide Plate REAR 1
26 3200047 Top Cover Thread Eyelet(Right) B XRE (f) 1
27 000538 Washer Ty 2
28 000651 Guide Pin A1 REY 1
29 3100383 SP Device, C. Set SPEE (#) 1
30 3100384 SP Container SP&¥>y 1
31

32

33 3100386 Felt SP7z)Lb 1
34 3100387 Needle Thread Eyelet B 1
35 350009 Screw(1/8-44 X 8) xRy 2
36

37 0090068 Needle Thread Guide HERZT 1
38

39 3100442 Needle Thread Take-up Guard gy H—R 1
40 130003 Screw(M4-0.7 X 4.5) IRy 1
41 3100087 Needle Thread Retainer Support INRFE 1
42 0036175 Thread Retainer Disc Support INRFR 1
43 0032425 Needle Thread Retainer Dice /NI 1
44 0032426 Needle Thread Retainer Spring A EANS 1
45 001093 Screw(1/8-44x2.2) xRy 1
46 3200045 Top Cover Thread Guide B U RERN 1
47 0063074 Supplementary Thread Guide INRFERE 1
48 001818 Tension Post RIFTFE 1
49 0037108 Supplementary Tension Disc NRFIM 2
50 0035813 Supplementary Tension Spring i RAF/NER 1
51 000360 Nut Ty b 1
52 110009 Screw(M4-0.7 X 8) xRy 5
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MISCELLANEOUS BUSHINGS & EYE GUARD

TyvyvaROFPAH—REBEE 4

Ref.No _ Parts No. Description m £ Amt. Req
1 3500309 Qil Seal AL =)L 2
2 310116 [310009] OQil Wick SHES 1
3
4 3200059 Presser Bar Bushing WIEIvya 1
5 3204021 Qil Seal AL —IL 2
6 3100100 Spreader Driving Bar Bushing BURIL—/IET vy 1
7 0063055 Oil Seal AAI—)L 1
8 3200063 Spreader Driving Shaft Bushing(Left) &' %J/L—/\#T7 v > 1 (£) 1
9 3200064 Spreader Driving Shaft Bushing(Right) &fi') %JL—/SE 7w 2 (H) 1

10 3160136 Foot Lifter Lever Bushing Iy ya 1
11 3200068 Needle Thread Take-up Bushing(Front) $+5k#&VE 7 v > 1 (&) 1
12 3100098 Needle Thread Take-up Bushing(Rear) $t5%#@UE7 v > 1 () 1
13 3200050 Lower Shaft Bushing TETv o 1
14 3200144 [3200067] OQil Seal AL =)L 1
15 3200062 Looper Rocker Shaft Bushing(Left) L=/ EigE T v a3 () 1
16 3200052 Looper Rocker Shaft Bushing(Right) JL—/SEigET7 v > 1 (H) 1
17 4300328 [0077300] Oil Seal A=) 1
18 3200056 Needle Guard Driving Shaft HETEH Ty 2
19 3200057 Seal Plug B 1
20 3200053 Feed Bar Driving Shaft Bushing(Left) ®XU#J v 1 (£) 1
21 3200065 Feed Bar Driving Shaft Bushing(Right) U7 v 1 (£H) 1
22 2100034 Seal Plug B 1
23 2150582 [0093303] OQil Seal A=) 1
24 3200061 Looper Driving Shaft Bushing(Front)  JL—/S&17w 2 (i) 1
25 3200051 Looper Driving Shaft Bushing(Rear) JL—/EH Ty a3 (1) 1
26 3200055 Differential Lever Shaft Bushing EHL/N—8Tv>a 1
27 3500015 [0093864] Seal Plug Et 1
28 0065275 Seal Plug e 1
29 0095218 Seal Plug SEtE 1
30 3200066 Seal Plug e 1
31 3200251 Eve Guard, Complete Set ZAH—RK () 1
32 3101200 Eye Guard Support 7 A H— REUTR 1
33 009784 Screw(M6-1 X 10) xRy 1
34 3200252 Eye Guard FAH=R 1
35 004236 Screw(3/32-56 x4.2) xRy 2
36 0060175 Eye Guard Holder A H—RKRILY 1
37 006004 Screw(11/64-40%7.8) xRy 1
38 000010 Conical Spring Washer M)XRXTy v 1
39 000547 Washer Ty ¥ 1
40 000334 Nut Ty b 1
41 000195 Oil Wick SHS 1
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MAIN SHAFT DRIVING MECHANISM

TEE

5

Ref.No _ Parts No. Description m £ Amt. Req
1 3200070 Pulley 7—Y 1
2 160005 Screw(M6-1 X 8) xRy 5
3 160007 Screw(M6-1 X 6) xRy 9
4 000037 Roll Pin O—JLEY 1
5 3200071 Qil Cooling Fan BT 7> 1
6 3200095 Ball Bearing(Right) R—=IIRFZ YUV (A) 1
7 3100128 Timing Pulley(Lower) A0 7—=Y (F) 1
8 3100131 Ball Bearing(Middle) IR=ILRTZYU VT (F) 1
9 3200072 Qil Pump Driving Worm JA—A 1

10 3100129 Adapter 7T 1
11 3200078 Ball Bearing(Left) IR=IRTF VYT (K) 1
12 3200073 Lower Shaft(Right) T#h () 1
13 3200074 Lower Shaft Joint R 1
14 3200143 Looper Thread Take-up TRFFHL 1
15 150000 Screw(M5-0.8 x4) xRy 2
16 0093091 Ball Bearing R=ILRFZY T 1
17 3200097 Needle Guard Connecting Rod, C. Set(2) #Z5 0w K (#f 2) 1
18 3200096 Needle Guard Connecting Rod, C. Set(1)  #=5 Ov K (#1) 1
19 3200082 Needle Guard Connecting Rod #HZorOyY R 1
20 110005 Screw(M3.5-0.6 X 12) xRy 2
21 3200098 Needle Guard Eccentric HZTIFXFEY 1
22 160003 Screw(M5-0.8 X 5) IRy 2
23 3200087 Connecting Rod Pin Oy REY 1
24 3200084 Needle Guard Driving Shaft Arm &3 s 1
25 005650 Screw(M5-0.8 X 14) xRy 1
26 160000 Screw(M3-0.5 % 3) i1 4
27 3200077 Counterweight INTPP SR 1
28 110036 Screw(M3-0.5X6.5) xRy 2
29 3200075 Lower Crankshaft T#o o> 1
30 310035 Oil Wick SHE 1
31 160001 Screw(M4-0.7 X 4) ERY 2
32 0020159 Ball Bearing R—=ILRFY VT 1
33 0068202 Retaining Ring Ay ZFYUT 1
34 3200085 Spacer AR—H 1
35 3200086 Collar(8 X 13X 6 mm) Hho7— 1
36 3200083 Needle Guard Driving Shaft S5 Eh ]
37-1 0093659 Needle Guard(Rear) (32,40, 48, 56, 64)#H=7 (&) 1
37-2 0093669 Needle Guard(Rear) (Extra) #HZT (FEm) 1
38 110083 Screw(M3.5-0.6 X 4.5) xRy 1
39 3200093 Supporting Plate Stay(Lower) HLRERHIREZ T (T) 1
40 110048 Screw(M4-0.7 X 10) xRy 2

Ref. No. 41 to 58

See the following Page.
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MAIN SHAFT DRIVING MECHANISM

TEE

5

Ref.No _ Parts No. Description m £ Amt. Req
41 3200092 Supporting Plate Stay(Upper) HALARERHIREZT (L) ]
42 110009 Screw(M4-0.7 X 8) 1S 1
43 3200091 Supporting Plate B LRIEER 1
44 130002 Screw(M3-0.5 X 6) xRy 2
45 000463 Laced Wire E—I)L (REFHABALE) 2
46 0093515 Thread Take-up Evelet ALRE 2
47 000014 Washer A 2
48 001227 Screw(1/8-44 X 3.8) xRy 2
49 3200042 Looper Thread Eyelet I AY S 1
50 001818 Tension Post REIFAFE 1
51 0037108 Supplementary Tension Disc /NEAF M 2
52 0035813 Supplementary Tension Spring INERFINER 1
53 000360 Adjusting Nut REnF v b 1
54 0063197 Cast-off Plate Bracket REAE 1
55 001223 Screw(9/64-40X7.5) xRy 1
56 3200094 Cast-off Plate REA 1
57 000532 Washer Ty 1
58 004106 Screw(9/64-40 % 6.5) xRy 1
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UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM

RO RIER D AR

6

Ref.No _ Parts No. Description m £ Amt. Req
1 3204080 [3204066] Handwheel NV RIRAL =)L 1
2 160005 Screw(M6-1 X 8) IRy 1
3 160007 Screw(M6-1 X 6) % 10
4 000989 Handwheel Mark NV RIRA =LY =7 1
5 3100131 Ball Bearing R=IRFY T 2
6 3100129 Handwheel Adapter 7ETE 1
7 0095214 Timing Belt AN 1
8 3100281 Timing Pulley(Upper) YAV T= (L£) 1
9 3100275 Upper Shaft(Right) LEh(5) 1

10 3100283 Upper Shaft Joint LEhRE 1
11 3100127 Counterweight(Small) NGV ATIA K () 1
12 110009 Screw(M4-0.7 X 8) xRy 2
13 3200100 Upper Crankshaft t#o S>>0 1
14 310040 Oil Wick SHS 1
15 110012 Screw(M4-0.7 X 4) ERY 1
16 3200226 Qil Sleeve AALIWRI)—=T 1
17

18 0060057 Retaining Ring 1F X &g 1
19 0093154 Ball Bearing R=ILIRFZY T 2
20 000926 Rubber Seat N 1
21 160004 Screw(M6-1 x4.8) xRy 2
22

23 0095170 Connecting Rod HRBEUOY R 1
24 005071 Screw(11/64-32x14) xRy 2
25 001174 Screw(9/64-40x10.3) xRy 2
26 0095168 Guide Fork L IEX 1
27 004312 Screw(1/8-44X7.9) xRy 2
28 3100285 Driving Lever B 5dR ) B 1
29 120013 Screw(M6-1 X 15) xRy 1
30 120015 Screw(M5-0.8x 10) xRy 1
31 000555 Washer Ty 1
32 3100286 Spacer AR—1 1
33 3100287 Driving Shaft b i WA 1
34 3100078 Bracket HREUE 1
35 000600 Spring Washer A7V TTv v 1
36 005650 Screw(M5-0.8 X 14) xRy 1
37 0063096 Needle Thread Take-up FAREYRE 1
38 3200049 Top Cover Thread Take-up i) gl 1
39 110004 Screw(M3.5-0.6 X 8) IEXY 2
40 160007 Screw(M6-1 X 6) xRy 1
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NEEDLE BAR MECHANISM

SHERTE

v

Ref.No _ Parts No. Description m £ Amt. Req
1 0063044 Needle Bar Thread Eyelet #ERE 1
2 004358 Screw(9/64-40 %X 5.6) xRy 1
3 3200170 Needle Bar & Needle Bar Bushing, C. Set  #t#& - $t#E7 v > 2 (#8) 1
4
5 3500100 [3200111] Needle Bar Bracket SRS (e 1
6 110035 Screw(M4-0.7 X 10) xRy 1
7-1 3209100 Needle Clamp(32) gtk X 1
7-2 3209101 Needle Clamp(40) g1k X 1
7-3 3209102 Needle Clamp(48) g1k X 1
7-4 3209104 Needle Clamp(64) g1EX 1
8 @ ———=—- Needle(UY 128 GAS) &t 2
9 001892 Screw(1/8-44x2.9) xRy 3

10 3200046 Top Cover Thread Eyelet PR SE] 1
11 3200117 Needle Clamp Eyelet £ 1E X 8 1
12 001230 Screw(3/32-56 X 3.8) xRy 1
13-1 3108130 Stitch Plate(32M) ik 1
13-2 3108131 Stitch Plate(40M) ik 1
13-3 3108132 Stitch Plate(48M) iR 1
13-4 0093174 Stitch Plate(64M) #Hik 1
14 009142 Screw(9/64-40 % 4.8) xRy 2
15 3200115 Counterweight, C. Set INSVRIIAN () 1
16 3200101 Counterweight INTGVRAIIA L 1
17 120015 Screw(M5-0.8 X 10) xRy 1
18 0093214 Connecting Rod Ring stEOQy KUV T 1
19 3200114 Connecting Rod, C. Set SEOY K (#) 1
20 3200112 Connecting Rod HEOY R 1
21 0093212 Roller Bearing Z—R)IRXFZYT 1
22 330000 Seal Plug e 1
23 000309 Qil Wick SH 1
24 3200113 Connecting Rod Pin SEOY REY 1
25 3200118 Needle Bar Guide, C. Set HEEN (1) 1
26 0093186 Slide Block HHEEE A 1
27 3200116 Needle Bar Guide HEERA 1
28 009749 Screw(M4-0.7 X 16) xRy 2
29 3200120 HR Device, C. Set HR #E (#) 1
30 3200121 HR Cup HR Ay 7 1
31 3200122 HR Cup Lid HR Av 7% 1
32 3500015 [0093864] Seal Plug FEAE 1
33 310036 HR Felt HRZ )Lk 1
34 0093663 HR Felt Guard Zz)bA—R 1
35 006219 Screw(M4-0.7 X 30) xRy 2
36 3200090 Connecting Rod Cover Shaft 7/\—8H 1
37 160023 Screw(M4-0.7 X 4) xRy 1
38 3200089 Connecting Rod Cover(Rear) HEOY RAHN—=(#) 1
39 110002 Screw(M3-0.5 %X 5) xRy 2
40 3200088 Connecting Rod Cover(Front) #HEO Y RA/8— (F1) 1
41 110012 Screw(M4-0.7 X 5) xRy 1
42 260000 Screw(5/16-24 X 15.88) IEXRY 2
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PRESSER FOOT MECHANISM

TR

8

Ref.No _ Parts No. Description m £ Amt. Req
1 0093500 Presser Spring Regulator HIHGRY 1
2
3 000445 Lock Nut OvJ+vhb 1
4 3200132 Presser Bar Spring(Outer) HIE/NX (X) 1
5 3200131 Presser Bar Connecting Bracket Unit #T#{a+ (#) 1
6 110031 Screw(M4-0.7 X 12) IRy 1
7 0093483 Presser Bar Guide HIBEERN 1
8 004441 Screw(11/64-40X 16) xRy 2
9 3200137 Presser Bar Spring(Inner) PFITEE/NR () 1

10 3100110 Presser Bar I 1
11 0093611 Oil Protector Ring NI 1
12-1 3100310k Collar(9x 17 X7 mm) h7— 1
12-2 3500360 Collar(9x15x 7.5 mm) Hho— 1
13 160007 Screw(M4-0.7 X 4) xRy 2
14 0020271 %k Thread Chain Cutting Knife FrxAVAYVY 1
15 110054 % Screw(M3-0.52 % 3.5) xR 1
16-1 3507000 Presser Foot, C. Set(32) T () 1
16-2 3507002 Presser Foot, C. Set(40) I () 1
16-3 3507050 Presser Foot, C. Set(48) T (#) 1
16-4 3507054 Presser Foot, C. Set(64) T (#8) 1
17 110004 Screw(M3.5-0.6 X 8) xRS 1
18 3107303 Presser Foot Spring(Left) IBT/NX () 1
19 3107304 Presser Foot Spring(Right) INRITNX (F) 1
20 130016 Screw( M2.5-0.45 x 6) IRy 4
21 3107306 Presser Foot Hinge Pin HILeyyEy 1
22 110084 Screw(M3-0.5x4.2) xRy 1
23 000327 Lock Nut Avo+vyh 1
24 260006 Adjusting Screw(1/8-44 x9.5) IRy 1
25 0093487 Lifter Link mUYy>y 1
26 006038 Screw(3/16-32 X% 2.2) xRy 2
27 0063083 Lifter Link Lever BYYVILIN— 1
28 000690 Fastener Pin EXEY 1
29 0093479 Lifter Shaft HIET 1
30

Note: The parts marked * are installed on the models with top cover thread sewing mechanism as

(V) * oM, L) E 07T VICEEEHIN TV ET,

standard.

Ref. No. 41 to 53

See the following page.
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PRESSER FOOT MECHANISM

TR

8

Ref.No _ Parts No. Description m £ Amt. Req
31 3100294 Intermediate Lever BIHTHL/IN— 1
32 120017 Screw(M5-0.8 X 15) IRy 1
33 0077179 Retaining Ring 1F X & 2
34 0093509 Connecting Pin EREEY 2
35 0093507 Connecting Plate IR 1
36 3160168 Lifter Spring b AN S 1
37 3500305 Cap Fvrv/ 1
38 0093496 Lifter Lever T L/S— 1
39 3101216 Lifter Lever Stop HIHETLIN—A YT 1
40 004358 Screw(9/64-40 % 5.6) xR 2
41 0090801 Tension Release Lever B X fiE 1
42 005542 Screw(11/64-40%14.5) xRy 1
43 0093545 Tension Release Shaft FAE X 1
44 0090824 Swing-proof Spring B/ R 1
45 0093508 Lifter Lever(Small) HIHT L/ISN— (/) 1
46 004591 Screw(15/64-28 X9.5) xRy 1
48 340014 Roll Pin(3x 12mm) O—JLeEy 1
49 0063084 Lifter Spring b AN 1
50 0093491 Collar(8 X 16 X8 mm) no7— 2
51 009604 Screw(11/64-40%5.5) xRy 4
52 3100112 Finger Guard T4 HHA—R 1
53 110002 Screw(M3-0.5x5) xRy 1
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SPREADER MECHANISM

DR I A 5

9

Ref.No _ Parts No. Description m £ Amt. Req
1 3100302 Connecting Rod, C. Set JL—=/XOv R (#8) 1
2 3100300 Eccentric ) AN o <) 1
3 160003 Screw(M5-0.8 X 5) IEXRY 2
4 0077322 Roller Bearing Z—RIIRFZYT 1
5 3100301 Connecting Rod JL—/XOv R 1
6 0094566 Retaining Ring 1E X 1
7 110009 Screw(M4-0.7 X 8) IERY 1
8 300006 Washer A 1
9 3100309 Adjusting Lever Pin AEILN—E> 1

10 000528 Washer vy 1
11 100003 Nut(M6-1.0) PV 1
12 0032646 Collar(12x20%x 8 mm) HhZ— 1
13 009604 Screw(11/64-40x5.5) xRy 2
14 3100303 Adjusting Lever AL /N— 1
15 120013 Screw(M6-1 X 15) 1Ry 1
16 3100304 Driving Shaft JL—/ & 1
17 3100305 Rocking Arm JU—/\HRY B 1
18 160007 Screw(M6-1 X 6) 1R 2
19 0063051 Rocking Pin =R EY 1
20 0063053 Spreader Bar JL—/) X8 1
21 0063056 Bushing Ring Jvvauvy 1
22 0063057 Collar(10X 18 X7 mm) Hho— 1
23 009526 Screw(9/64-40x4.4) IRy 2
24 3100307 Spreader Holder iy RIL—/IE 1
25 3509320 Spreader Bl RJIL—/X 1
26 110031 Screw(M4-0.7x12) IR 2

VF2400
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LOOPER DRIVING MECHANISM

JL— ) SRS

10

Ref.No _ Parts No. Description m £ Amt. Req
1 3200150 Looper Rocker Connecting Rod, C. Set(2) JL—/YEi#& Oy R (f8 2) 1
2 3200149 Looper Rocker Connecting Rod, C. Set(1) JL—/SEi#Ow R (1) 1
3 3200152 Looper Rocker Connecting Rod JL—/Rgig0y R 1
4 120001 Screw(M4-0.7 X 14) xRy 5
5 3200151 Looper Rocker Eccentric L=/ BRI EEY 1
6 160003 Screw(M5-0.8 X 5) xRy 2
7 3200159 Connecting Rod Pin JL—/SEI#OY REY 1
8 300000 Washer A 1
9 100002 Nut +Tvb 1

10 3200154 Looper Rocker Lever JL—/XEI 5 1
11 005650 Screw(M5-0.8 %X 14) xRy 2
12 3200155 Looper Rocker Adjusting Guide Plate  JL—/SEi#EEEI A1 Rk 1
13 110007 Screw(M2.5-0.45 X 6) XY 2
14 170021 Adjusting Screw(M2.5-045 % 10.5) RETR S 1
15 2100267 Collar(10X 17X 8 mm) No7— 1
16 160001 Screw(M4-0.7 X 4) xRy 2
17 0093314 Looper Rocker Shaft JL—/\EiE 1
18 3200157 Looper Rocker Arm JL—/NRY B 1
19 0093319 Looper Slide Block JU— /BI85 1
20

21 3200160 Looper Slide Block Pin JL—/ BB 1
22 160009 Screw(M5-0.8 X 5) IRy 1
23 3200161 Looper Connecting Rod JL—/XOy R 1
24 0032784 Link Pin(Short) W—=IR) > oY (58) 1
25 009604 Screw(11/64-40%5.5) xRy 1
26 0032785 Looper Driving Lever Link A A 1
27 001457 Screw(11/64-40x% 3.3) xRy 1
28 0032786 Link Pin(Long) L—=IRUYIEY (R) 1
29 3200162 Looper Driving Lever JL—/ \Eh e 1
30 160007 Screw(M6-1 X 6) xRy 2
31 3200163 Collar hZ7— 1
32 3200168 [0093300] Looper Driving Shaft JL—/ e 1
33 3200167 [3200164] Looper Holder JL—IKE 1
34 000669 Washer A 1
35 3209311 Looper JL—/X 1
36 110057 Screw(M4-0.7 X 7) xRy 1
37 0095723 Needle Guard(Front) #H=0 (H1) 1
38 004236 Screw(3/32-56 X 4.2) xRy 1
39 009935 [009934] Screw(M5-0.8x20)[M5-0.8 % 16] IExRY 1
40 180004 & Screw(M4-0.7 X 10.8) xRy 1
41 300069 & Washer Jyiy 1
42 110013 & Screw(M4-0.7 X 8) xRy 1
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FEED DRIVING CONTROL MECHANISM

ADX Y SRENGEAE

11

Ref.No _ Parts No. Description m £ Amt. Req
1 3200181 Feed Bar Driving Shaft %' o 1
2 3200183 Main Feed Bar Lever #Bax) L/IN\— 1
3 120006 Screw(M6-1 X 12) xRy 3
4 3200184 Differential Rocker, Complete Set Bix U B (#8) 1
5 3200185 Differential Rocker Bix Y B 1
6 3200186 Differential Regulating Slider 2715 1
7 3200187 Differential Regulating Slider Cap AoA5E 1
8 110033 Screw(M3-0.5 X 6) xRy 2
9 2100161 Collar(10 X 19X9mm) Ho— 1

10 160003 Screw(M5-0.8 X 5) xRy 2
11 3200205 Differential Lever(lnner), C. Set EZELJ/N— () (#) 1
12 2100252 Slider Link AZATID 1
13 0068202 Retaining Ring Ay ZFYUvy 1
14 2100253 Slider Link Pin A4V Iy 1
15 3200206 Differential Lever(Inner) EZHL/\—(F) 1
16 3200189 Feed Bar, Complete Set igEV & () 1
17 3200190 Main Feed Bar Bx®E)E 1
18 3200191 Differential Feed Bar BEUA 1
19 140018 Screw(M5-0.5 X 6) IRy 1
20 300000 Washer A 2
21 3200194 Connection Bushing BEUYY I Ty 1
22 2100243 Differential Feed Bar Connection BEY UV Y 1
23 140017 Screw(M5-0.5 X 6) IERY 1
24 2100248 Main Feed Bar Connection BEIIVY 1
25 3200192 Connection Bushing BEUVYYITvya 1
26 3200215 Retaining Ring Ay FUvT 1
27 2100267 Collar(10x 17 X8mm) HhZ7— 1
28 160001 Screw(M4-0.7 X 4) xRy 2
29 000690 Roll Pin a—JLEy 1
30 3200216 Differential Lever Spring EFL/IN—/\X 1
31 3500365 [0020538] O-ring(P7) ovuyy 1
32 3200207 Differential Lever Shaft =L /\—H 1
33 0095132 Differential Lever(Left) =EL/IN— (&) 1
34 110009 Screw(M4-0.7 x 8) IRy 1
35 004143 Screw(11/64-40x3.2) SRR 1
36 3200213 Differential Feed Graduation ix ) BEEIR 1
37 110045 Screw(M4-0.7xX12) xRy 2
38 310072 Felt Zx)Lb 1
39 000210 Adjusting Nut REn S v b 1
40 005511 Adjusting Screw(1/4-40% 11, 11/64-40x4) AR Y 1
41 0020350 Differential Lever Stop EHL/N—X K~ v/ 2
42 000669 Washer Ty 2
43 000600 Spring Washer 27U TTy Iy 2
44 005049 Screw(M5-0.8 X 8) IERY 2
45 310071 QOil Wick SHES 1
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FEED DRIVING MECHANISM xR 12

Ref.No _ Parts No. Description m £ Amt. Req
1 3200199 Feed Bar Guide(Left) EUBHAAR () 1
2 110009 Screw(M4-0.7 X 8) xRy 2
3 3200200 Feed Bar Guide(Right) EUBAAR () 1
4 160007 Screw(M6-1 X 6) xRy 3
5 0033141 Feed Adjusting Pin IFxtoEy 1
6 0093389 Feed Bar Block(Rear) AR () 1
7 3200201 Feed Bar Guide(Rear) EUBHAR (&) 1
8 0060076 Retaining Ring Ay FIUVT 1
9 0060075 Feed Bar Block(Front) A5 (H1) 1

10 2110527 Roller Bearing —Z—RIRFZYVT 1
11 3204065 Feed Dog Regulator %) FAEneR 1
12 160003 Screw(M5-0.8 X 5) xRy 3
13 3204059 Driving Connecting Rod Mechanism, C. Set 3\ 0w R (#8) 1
14 3200182 Feed Bar Driving Shaft Lever 3% Y Ehse 1
15 120006 Screw(M6-1Xx12) xRy 1
16 2100173 Connecting Rod Pin E)AOy REY 1
17 3204060 Feed Dog Regulator, C. Set kY SREngs (fE) 1
18 3204061 Driving Connecting Rod, C. Set ‘O R () 1
19 3204064 Feed Dog Eccentric EUITEtEY 1
20 2100278 Roller Bearing ——RKIIRFZI) T 1
21 3200196 Feed Dog Driving Connecting Rod EVOv R 1
22 160016 Screw(M4-0.7 X4.5) xRy 1
23 3204063 Eccentric Link Ity y 1
24 3204062 Feed Dog Regulating Eccentric EVRAGHIFEY 1
25 180002 Screw(M3-0.5x4) xRy 2
26 2100289 Feed Dog Regulating Plate Spring EYRE T L — /XX 1
27 0023473 Feed Dog Regulating Plate KUSRE 7L —bk 1
28 2100279 Feed Dog Regulating Gear ® ) AEE 7 1
29 180003 Screw(M5-0.8 X 8) xRy 1
30-1 3209001 Differential Feed Dog(32, 40, 48,56) g% 1
30-2 3209003 Differential Feed Dog(64) [ IBED, 1
31-1 3209080 Main Feed Dog(32, 40, 48, 56) %kl 1
31-2 3209002 Main Feed Dog(64) #®ixY 1
32 110004 Screw(M3.5-0.6 X 8) IRy 2
33 3200203 Feed Bar Shield Holder(Front) EVAY—ILET (F) 1
34 130003 Screw(M4-0.7 X 7.3) xRy 1
35 130024 Screw(M4-0.7 X 7.3) xRy 1
36 110079 Screw(M4-0.7 X 8) xRy 1
37 3200211 Feed Bar Shield EUEY—I 2
38 3200204 Feed Bar Shield Holder(Rear) EVEY—ILEI (&) 1

1

39 110070 Screw(M3-0.5 X 6.3) IR

VF2400



)
®
D EREEEN ))N),

-
(3]

VF2400



LUBRICATING MECHANISM

T AR

13

Ref.No _ Parts No. Description m £ Amt. Req
1 0065453 Oil Receiver A I 1
2 110012 Screw(M4-0.7 X 5) xRy 5
3 3200243 Lubricant Guiding Block Wmyavy ]
4 320006 Top Nozzle Cap AL/ ZNFry 1
5 3200230 Oil Adjusting Screw EMERAE RS 1
6 000636 Seal Plug el 1
7 300000 Washer Ty 1
8 000600 Spring Washer AZYTTy Iy 1
9 100002 Nut vk 1

10 2150325 [3100060] Qil Filter Cap AANT A NITFPY T 1
11 110045 Screw(M4-0.7 X 12) IRy 3
12 3500368 [3100061] O-ring(P42) oy 1
13 3100345 Qil Filter AT 1LY 1
14 3100329 Qil Filter Connector A1ILT 1LY @F 1
15 0063217 Qil Filter Screen Clamp EIEAEER T 1
16 0063216 Qil Filter Screen EiEE 1
17 3200237 Felt Zx)Lb 1
18 3200236 Suction Pipe WAL 1
19 0093617 Suction Pipe Bushing WAL T Ty a 1
20 3200238 Oil Tube(3x5x%x440mm) AAIVINA T 1
21 0065452 Drining Pipe BER/ K1 7 1
22 3200227 Qil Pipe Unit fam/S1 7 (#H) 1
23 0031831 Qil Tube Clamp EFE 6
24 3200234 Qil Tube(Long), Complete Set fam/R1 7 (R)(#H) 1
25 3100372 Qil Tube(4 X6 x290mm) AAIVINAL T 1
26

27

28 3100371 [0037668] Oil Tube Joint, Two Way OB 1
29 3200233 Oil Tube(4x6X175mm) AALIINA T 1
30 3100370 [0037669] Qil Tube Joint, One Way FOE#RF 3
31 3200710  [004124] Fitting Stud(Short) BMFRILEL (58) 4
32 000567 Seal Ny £y 1
33 3200235 Qil Tube(Short), Complete Set HEH/NA 7 (52)(HH) 1
34 3200232 Qil Tube(4 X6 X45mm) AAIVINA T 1
35 3100328 Oil Pump, Complete Set R 7 (48) 1
36 0030711 Qil Pump Driving Worm Gear JA—LFTT 1
37 160001 Screw(M4-0.7 X 4) xRy 2
38 120013 Screw(M6-1 X 15) xRy 2
39 0090918 Suction Pipe WAL F 1
40 000419 Nut JZWIEXF v 1
41 3100349 Qil Nozzle for Worm Gear $Em/A1 7 1
42 3200231 Dustproof Plate RHEEHR 1
43 0020533 Qil Sight Gauge AAINT =Y 1

VF2400
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VF2500, 2500-35 EXCLUSIVE PARTS

Y7 ETILEREE

14

Ref.No _ Parts No. Description m £ Amt. Req
1-1 3209106 Needle Clamp(48) g1k X 1
1-2 3209107 Needle Clamp(56) g1k X 1
1-3 3209108 Needle Clamp(64) g1k X 1
2 001892 Screw(1/8-44x2.9) IExRY 3
3-1 3507050 Presser Foot, Complete Set(48) I (#8) 1
3-2 3507052 Presser Foot, Complete Set(56) BT () 1
3-3 3507054 Presser Foot, Complete Set(64) HI (#8) 1
4 110004 Screw(M3.5-0.6 X 8) xRy 1
5 3107303 Presser Foot Spring(Left) INBTNX () 1
6 3107304 Presser Foot Spring(Rihgt) IRTINE (F) 1
7 130016 Screw(M2.5-0.45 X 6) IRy 4
8 3107306 Presser Foot Hinge Pin(48, 56, 64) HIEVIEY 1
9 110084 Screw(M3.5-0.5 X4.2) xRy 1

10 000327 Lock Nut Ovo+vhb 1
11 260006 Adjusting Screw(1/8-44 x9.5) RERY 1
12-1 3108133 Stitch Plate(48M) iR 1
12-2 3108134 Stitch Plate(56M) ik 1
12-3 3108135 Stitch Plate(64M) #HiR 1
13 3209081 Main Feed Dog(64) #®x) 1
14 310126 Oil Wick S 1
15 000290 Oil Wick SHR 1

VF2400
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VF2400-PA3, 2500-PA3 EXCLUSIVE PARTS(1)

Y7 ETIVERERM (1)

15

Ref.No _ Parts No. Description m £ Amt. Req
1 0010248 Air Cylinder iy DV 1
2 009812 Screw(M3-0.5 % 20) xRy 2
3 1094000 Fitting(EC4-M5) = 1
4 1096029 Air Tube(4 X 2.5mm) (Black) I7Z7Fa—7 (&) -
5 1094057 Y Fitting(¢ 4) Y #RF 3
6 000488 Nut +Tvb 3
7 190079 Stude(M3-0.5x 20.5) ATy R 1
8 3201413 Cylinder Holder 2 VT EUTIR 1
9 110013 Screw (M4-0.7 X 8) xRy 2

10 3201411 Tension Post Support RAFE ]
11 3201414 Connecting Plate EHER 1
12 009779 Screw(M3-0.5 X 6) xRy 2
13 3201412 Tension Disc Separator KB Xk 1
14 3201432 Stitch Plate Support 1K) = 1
15 3201016 Corner Sewing Sleeve AR —7 2
16 3201436 Stitch Plate Driving Shaft HiRERSI L J\— 1
17 170005 Screw(M4-0.7 X 6) xRy 2
18 3201434 Cylinder Bracket JYVEE 1
19 110001 Screw(M4-0.7 X5.4) xRy 2
20 1091016 Air Cylinder I7vI)V5 1
21 3201435 Driving Shaft Bracket gL /\—F& 1
22 1094059 Elbow Fitting(¢ 4-M5) I)LRERF 2
23 3201584 [3201430] Cloth Plate(Large) RAHI\— 1
24 3201585 [3201431] Cloth Plate(Small) INAFIN— 1
25 3201586 [3201433] Front Cover BifAF A1/\— 1

VF2400
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VF2400-PA3, 2500-PA3 EXCLUSIVE PARTS(2)

U7 ETIVEREM (2)

16

Ref.No _ Parts No. Description m £ Amt. Req
1 3207199 Presser Foot, C. Set(40S) I (#) 1
2 110004 Screw(M3.5-0.6 X 8) xRy 1
3 3107303 Presser Foot Spring(Left) INBITINER () 1
4 130016 Screw(M2.5-0.45 X 6) xRy 4
5 3107306 Locking Pin B IEXEY 1
6 110084 Screw(M3-0.5x%x4.2) xRy 1
7 000327 Nut PN 1
8 260006 Adjusting Screw(1/8-44x9.5) RERY 1
9 3107304 Presser Foot Spring(Right) IBITNX (H) 1

10 3208003 Stitch Plate(40S) ik 1
11 3209050 Main Feed Dog(56S, 40S) #BEY 1
12 3209051 Differential Feed Dog(56S, 40S) BE 1
13 3207200 Presser Foot, C. Set(56S) T (#8) 1
14 3208004 Stitch Plate(56S) iR 1
15 3209107 Needle Clamp(56) FT1F X 1
16 001892 Screw(1/8-44x2.9) Fxy 3

VF2400
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VF2403, 2403-11, 2403-21, 2503, 2503-21 EXCLUSIVE PARTS(1)

B 7ETILVERE@ (1)

17

Ref.No _ Parts No. Description m £ Amt. Req
1-1 0093241 Folder(for Type P)(Note 1) TR P)CETD 1
1-2 0093242 Folder(for Type Q)(Note 1) EFQCETD 1
1-3 0093243 Folder(for Type R)(Note 1) TE RICET) 1
2 0091736 Folder Clamp EREA A 1
3 009932 Screw(11/64-40X%4) IExRY 2
4 005554 Screw(7/32-32X6.5) IRy 1
5 0094245 Folder Support EHRI S 1
6 0094246 Folder Support Fixing Plate TR B EE A 1
7 140019 Screw(M5-0.8 X 14) xRy 2
8 3210030 [3201000] Front Cover gIfEF 72/8— 1
9 3210031 [3201002] Front Cover(Small) BIBE S 72/8— (/\) 1

10 110013 Screw(M4-0.7 X 8) xRy 2
11 3201007 Fabric Slide Plate E iR 1
12 000426 Washer Ty 1
13 110105 Screw(M5-0.8x12) xRy 1
14-1 3201003 Dustproof Cover BHEE A/ \— 1
14-2 3201005 Dustproof Cover(VF2403-21, 2503-21) BHEEFH/\— 1
15 110104 Screw(M4-0.7 X 8) IRy 2
16 3201006 Front Cover Spring A A A S 1
17 3201001 Looper Thread Take-up Cover HLHIN— 1
18 3201580 [3201004] Front Cover(Small)(Extra)(Note 2) BIEEE A/0— (N (CESES ) ( ) 1

Note 1: Please mention parts number and size of Folder when placing yuor order.
(VE 1) @2 THEXOBRZ, k. A4 ARMERZ BRAISE S0,

Parts No. 0093241 0093242 0093243
Type P Q R
Available folder sizes. (in finished size)
Size 1 3 1 5 3 7 1 1, .
/4a /8’ /2’ /8) /4) /8) 1) 1 /8) 1 /4 1nCh

Note 2: The part is for attaching label.

(1 2) 2o 7 VAHTHTTY,

VF2400
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VF2403, 2403-11, 2403-21, 2503, 2503-21(2)

VF2403, 2403-11, 2403-21
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VF2403, 2403-11, 2403-21, 2503, 2503-21 EXCLUSIVE PARTS(2)

B 7ETILVERTM (2)

18

Ref.No _ Parts No. Description m £ Amt. Req
1-1 3207150 Presser Foot, Complete Set(32) T (#) 1
1-2 3207151 Presser Foot, Complete Set(40) I (#8) 1
1-3 3207152 Presser Foot, Complete Set(48) T ($H) 1
2 001186 Screw(9/64-40x7.8) xRy 1
3 0091725 Presser Foot Spring R T)NR 1
4 005133 Screw(1/8-44x4.5) xRy 1
5 000220 Lock Nut AOvoFvh 1
6 003300 Adjusting Screw(1/8-44 X 15) AR 1
7 0091696 Presser Foot Hinge Pin HIEYIEY 1
8 3207160 Tape Guide T—7HAR 1
9 001230 Screw(3/32-56 X 3.8) xR 1

10-1 0094210 Stitch Plate(32M) ik 1
10-2 0094211 Stitch Plate(40M) iR 1
10-3 0094212 Stitch Plate(48M) iR 1
11-1 3209014 Main Feed Dog(32, 40, 48) Bkl 1
11-2 3209016 Main Feed Dog(64) ®ixY 1
12-1 3209005 Differential Feed Dog(32, 40, 48,56) %Y 1
12-2 3209007 Differential Feed Dog(64) BIE 1
13 0095234 Stitch Plate(40M-11) ik 1
14 3209008 Main Feed Dog #BxEY 1
15 3209009 Differential Feed Dog Bk Y 1
16-1 3208102 Stitch Plate(32M-21) #Hik 1
16-2 3208103 Stitch Plate(40M-21) b ) 1
16-3 3208104 Stitch Plate(48M-21) #HiR 1
17 3209064 Main Feed Dog B 1
18 3209065 Differential Feed Dog B Y 1
19-1 3209107 Needle Clamp(56) g1 X 1
19-2 3209108 Needle Clamp(64) &1E X 1
20 001892 Screw(1/8-44 x2.9) IRy 3
21-1 3207156 Presser Foot, Complete Set(56) T ($H) 1
21-2 3207157 Presser Foot, Complete Set(64) BT (#6) 1
22-1 0094901 Stitch Plate(56M) ik 1
22-2 0094902 Stitch Plate(64M) ik 1
23-1 3208108 Stitch Plate(56M-21) ik 1
23-2 3208109 Stitch Plate(64M-21) iR 1
23-3 3208105 Stitch Plate(48M-21) (Extra) FHIR (FRES) 1
24 110039 Screw(M3.5-0.6 X 10) xRy 1
25 300050 Spring Washer AU TTy oy 1

VF2400
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VF2404, 2504-11 EXCLUSIVE PARTS(1)

BT ETIVERERm (1)

19

Ref.No _ Parts No. Description m £ Amt. Req
1-1 0093241 Folder(for Type P)(Note) £ P)CE) 1
1-2 0093242 Folder(for Type Q)(Note) TR (Q)OE) 1
1-3 0093243 Folder(for Type R)(Note) T R)ICE) 1
2 0091736 Folder Clamp EREUT A 1
3 009932 Screw(11/64-40 x 4) xRy 2
4 005554 Screw(7/32-32%x6.5) xRy 1
5 0094245 Folder Support RSN =) 1
6 0094246 Folder Support Fixing Plate ERNGEEE R 1
7 140019 Screw(M5-0.8 X 14) xRy 2
8 3210030 [3201000] Front Cover BiREE /= 1
9 3210031  [3201002] Front Cover(Small) BIBE = 72/8— (/\) 1

10 110013 Screw(M4-0.7 X 8) xRy 2
11 3201007 Fabric Slide Plate mEYIR 1
12 000426 Washer A 1
13 110105 Screw(M5-0.8%x12) xRy 1
14 3201003 Dustproof Cover BHEE A/ \— 1
15 110104 Screw(M4-0.7 X 8) xRy 2
16 3201006 Front Cover Spring i E AT AN A 1
17 3201001 Looper Thread Take-up Cover HLHIN— 1

Note: Please mention parts number and size of Folder when placing yuor order.

(V) M2 THEXOBE, whil. A AR Z BRISE S0,

Parts No. 0093241 0093242 0093243
Type P Q R
o Available folder sizes. (in finished size)
ize , ;
1/4) 3/81 l/21 5/83 3/4’ 1/8) 1) 11/8v 11/4 inCh
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VF2404, 2504-11(2)
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VF2404, 2504-11 EXCLUSIVE PARTS(2)

U7 ETIVEREM (2)

20

Ref.No _ Parts No. Description m £ Amt. Req
1-1 3207150 Presser Foot, Complete Set(32) I (#8) 1
1-2 3207151 Presser Foot, Complete Set(40) T (#) 1
1-3 3207152 Presser Foot, Complete Set(48) T (#) 1
1-4 3207157 Presser Foot, Complete Set(64) #HT (#) 1
2 001186 Screw(9/64-40x7.8) xRy 1
3 0091725 Presser Foot Spring BT /SR 1
4 005133 Screw(1/8-44xX4.5) xRy 1
5 000220 Lock Nut OvZoF+vhk 1
6 003300 Adjusting Screw(1/8-44 % 15) BEIRY 1
7 0091696 Presser Foot Hinge Pin HILeyIEY 1
8 3207160 Tape Guide T—7HAR 1
9 001230 Screw(3/32-56 X 3.8) xRy 1

10-1 0094210 Stitch Plate(32M) iR 1
10-2 0094211 Stitch Plate(40M) #iRk 1
10-3 0094212 Stitch Plate(48M) ik 1
10-4 0094214 Stitch Plate(64M) iR 1
11-1 3209014 Main Feed Dog(32, 40, 48) ®ix) 1
11-2 3209016 Main Feed Dog(64) #xl 1
12-1 3209005 Differential Feed Dog(32, 40, 48) Bk 1
12-2 3209007 Differential Feed Dog(64) BIEY 1
13 3209107 Needle Clamp(56) #1E X 1
14 001892 Screw(1/8-44xX2.9) xRy 3
15 3207156 Presser Foot, Complete Set(56) HI (#8) 1
16 0095085 Stitch Plate(56M) #Hik 1
17 3209008 Main Feed Dog %kl 1
18 110039 Screw(M3.5-0.6 X 10) xRy 1
19 300050 Spring Washer ATV T Ty v 1
20 3209009 Differential Feed Dog [Glipe, 1

VF2400
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VF2404, 2504-11(3)
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VF2404, 2504-11 EXCLUSIVE PARTS(3)

U7 ETILEREM (3)

21

Ref.No _ Parts No. Description m £ Amt. Req
1 190044 Screw(M4-0.7 X 12) IExRY 1
2 3201329 Tape Holder T—7%7 1
3 110048 Screw(M4-0.7 X 10) IERY 2
4 000538 Washer Tyy 4
5 190021 Screw(M4-0.7 x 12) IExRY 1
6 3201574 [3201369] Tension Roller Holder, C. Set O—2%& (#8) 1
7 3201575 [2101368] Tension Roller Holder 0—28 1
8 3201184 Roller Shaft Bushing A—S8Jy¥a 2
9 3201185 Tension Roller(Large) O0—2 (KX) 1

10 160001 Screw(M4-0.7 X 4) xRy 5
11 190075 Adjusting Screw(M5-0.8 X 28) REIR S 1
12 100053 Lock Nut AvoFvyhk 1
13 3201372 Roller Lever 0—>L/\— 1
14 110036 Screw(M3-0.5X6.5) xRy 2
15 000669 Washer A 2
16 2100043 Tension Spring BEIE NS 1
17 000665 Washer Ty 1
18 0077179 Retaining Ring Ay ZFYUvyg 1
19 3201190 Tension Link Shaft O—2Y > 1
20 000425 Washer Tyy 1
21 3201375 Tension Link o—>Y>7 2
22 150001 Screw(M4-0.7 X 4) 1R 4
23 3201191 Roller Shaft(Small) 00— > 1
24 3201186 Tension Roller(Small) Unit O0—2 (/\)(#8) 1
25 3201192 Tape Guide Wire T—THARIAYT 2
26 160000 Screw(M3-0.5 X% 3) IR 3
27 3201370 Tape Guide T—7HAR 2
28 190064 Knob Screw(M3-0.5x5) YRIRY 1
29 3201371 Tape Guide Stop T—THA BRIk v 1
30 110009 Screw(M4-0.7 X 8) RS 1
31 170001 Screw(M4-0.7 X 8) IRy 1
32 300100 Conical Spring Washer M/IXRXTv v 2
33 0095269 Tape Guide Bar Holder T—7)\—Fi 1
34 009604 Screw(11/64-40%x5.5) IRy 1
35 3201377 Tape Guide Bar(Long) T—THARN=(R) 1
36 3201197 Tape Guide Unit T—7H4K (#R) 1
37 0095272 Tape Guide T—7HAR 1
38 001892 Screw(1/8-44x2.9) IRy 2
39 3201331 Eye Guard Support 7 A H— REHR 1
40 3200252 Eye Guard TAH—R 1
41 110038 Screw(M2.5-0.45 X 4.5) IRy 2

VF2400
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VF2404, 2504-11 EXCLUSIVE PARTS(4)

U7 ETIVERERER (4)

22

Ref.No _ Parts No. Description m £ Amt. Req
1 3201366 Roller Shaft 00— 2 & 1
2 160003 Screw(M5-0.8 X 5) IExRY 2
3 3201398 Thrust Ring AZANYVT 1
4 0095027 Retaining Ring AbhyZFUvyg 1
5 3201545 [3201381] Clutch, Complete Set U2y F (#8) 1
6 3201548 & Clutch Lever 79 FLIS— 1
7 130029 & Screw(M4-0.7 X9.674) xRy 6
8 3201547 & Clutch o979 F 2
9 3201277 Clutch Spring 77y FINR 12

10 0095066 Clutch Spring Seat 9 2y FINREE 6
11 0065417 & Clutch Roller JZ2yvFO—> 6
12 3201546 & Clutch Sleeve VIV FRIV—T 1
13 160007 & Screw(M6-1 X 6) xRy 2
14 009740 & Screw(M6-1 X 10) xRy 1
15 3201549 & Clutch Plate 72y FiR 1
16 3201184 Roller Shaft Bushing A—Z®#J/vya 1
17 110035 Screw(M4-0.7 X 10) xRy 1
18 180001 Screw(M4-0.7 X 4.5) xRy 1
19 3201551 & Clutch Lever Pin Adjusting Plate FEISL— b 1
20 110002 Screw(M3-0.5x5) xy 2
21 190034 Adjusting Screw(M4-0.7 X 69) AE RS 1
22 3201571  [3201367] Tension Roller Holder Bracket O—>&8737 vk 1
23 120006 Screw(M6-1X12) xRy 4
24 3201670 [3201380] Clutch Rod Cover, C. Set 72y FOy RAIN= () 1
25 3201671 [3201364] Clutch Rod Cover JZ2yvFOv RAN— 1
26 3201672 [3201365] Clutch Rod Cover(Right) 72y FOY RAN—=(FH) 1
27 110047 Screw(M4-0.7 X 10) xRy 2
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Ref.No _ Parts No. Description m £ Amt. Req
1 3201362 Upper Shaft(Right) Loh(5) 1
2 3201383 Clutch Driving Rod & Eccentric,C.Set 72wy FAv K - ITXxty (#) 1
3 3201379 Clutch Eccentric, C. Set JZ2yFIFxty () 1
4 3201351 Clutch Regulator U 2w Fiffhig 1
5 160003 Screw(M5-0.8 X 5) IExRY 2
6 190007 Adjusting Screw(M5-0.8 X 6) SRR ]
7 300045 Spacer ANR—1 1
8 120008 Screw(M4-0.7 X 8) xRy 1
9 3201350 Clutch Eccentric, C. Set IOV FIFEY 1

10 3201378 Clutch Driving Rod |, C. Set 72y FOYER () 1
11 3201353 Ball Bearing R=ILRFZY T 1
12 3201352 Clutch Driving Rod 72vFOYR 1
13 3201356 Ball K 1
14 120049 [120001] Screw(M4-0.7 X 16)[M4-0.7 X 14] 1R 2
15 3204087 [3204057] Handwheel NV RIRA—)L 1
16 160007 Screw(M6-1 X 6) xRy 2
17 3201384 Clutch Lever Pin Iy FLIN=EY 1
18 3201357 Pointer &t 1
19 3201355 Roller Bearing Z—R)IRFZYT 1
20 3201354 Bushing W 1
21 000605 Washer vy 1
22 100077 Wing Nut Favrvhb 1
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Y7 ETILEREE
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Ref.No _ Parts No. Description m £ Amt. Req
1 0094604 Seal Plug FEiE 1
2 0063548 Seal Plug el 1
3 3210014 [3201021] Cloth Plate(Large) RKHI/I\— 1
4-1 3201025 Looper Thread Take-up Cover(40, 48) AL H/\— 1
4-2 3201034 Looper Thread Take-up Cover(64) HALAHIN— 1
5 3201026 Looper Holder AV V%A 1
6 0094616 Edge Guide(on the Front Cover) LTER 1
7 000426 Washer A 2
8 110105 Screw(M5-0.8x12) xy 2
9-1 0094872 Presser Foot, Complete Set(40 T (#8) 1
9-2 0094873 Presser Foot, Complete Set(48 HI (#8) 1
9-3 0063674 Presser Foot, Complete Set T (fH) 1
9-4 0094871 Presser Foot, Complete Set(32)(Extra) #T (#)(4%Em) 1

10 001186 Screw(9/64-40x7.8) xRy 1
11 0094890 Presser Foot Spring AN S 1
12 005133 Screw(1/8-44xX4.5) xRy 1
13-1 0094962 Stitch Plate(40L) R 1
13-2 0094963 Stitch Plate(48L) R 1
13-3 0094961 Stitch Plate(32L) (Extra) #HR (FEm) 1
14 0094615 Fabric Guide whHAR 1
15 001228 Screw(3/32-56x3.2) xRy 1
16 3209010 Main Feed Dog #BEY 1
17 3209011 Differential Feed Dog Bk 1
18-1 3208125 Stitch Plate(48S) ik 1
18-2 3208020 Stitch Plate(64S) #HiR 1
18-3 3208011 Stitch Plate(32S) (Extra) #Hik (FEm) 1
18-4 3208012 Stitch Plate(40S) (Extra) IR (FEm) 1
19-1 3209002 Main Feed Dog(64S) %kl 1
19-2 3209000 Main Feed Dog(32S, 40S) (Extra) #®EY (¥Em) 1
20 3209035 Differential Feed Dog(64S) Bk Y 1
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VF2490, 2590 EXCLUSIVE PARTS

Y7 ETILEREE

25

Ref.No _ Parts No. Description m £ Amt. Req
1 0093863 Thread Tension Spring Cap RBF/NNRFr v 7 (E) 1
2 0090814 Needle Thread Tension Spring P AN 1
3 0090071 Thread Tension Spring Retainer RAFNNEXFr v 7 (F) 1
4 000177 Felt Zz)Lbk 1
5 0031111 Tension Disc REIFAFIL 2
6 009835 Tension Post RIFTFE 1
7 0090812 Tension Post Ferrule RIATFERBL 1
8 0090856 Tension Disc Eyelet REAFMARE 1
9 0090807 Thread Lead-in Guide RBEFHERE 1

10 3201481 Needle Bar Guard HEH—R 1
11 3202021 Top Cover Thread Eyelet(Upper) B RE (k) 1
12 000531 Washer Ty 1
13 110033 Screw(M3-0.5 X 6) xRy 1
14 3120128 Thread Guide Eyelet HRERNRE ]
15 3201483 Needle Bar Thread Eyelet #HERE 1
16 000548 Washer Ty 1
17 000515 Spacer ANR—1Y 1
18 001923 Screw(9/64-40x% 14) xRy 1
19 3201488 Needle Thread Take-up Guard RIEYH—R 1
20 3200042 Looper Thread Eyelet JL—/ kB 1
21 110013 Screw(M4-0.7 X 8) xRy 1
22 3201484 Thread Eyelet Support i U RIBET IR 1
23 110009 Screw(M4-0.7 X 8) xRy 1
24 0093535 Top Cover Thread Eyelet(Upper) B S8 () 1
25 0037108 Supplementary Tension Disc NFEFIM 2
26 0032426 Tension Spring INRF/INE 1
27 270014 Screw(1/8-44 X 2.6) xRy 1
28 0093365 Top Cover Thread Eyelet(Lower) iU RIE (T) 1
29 3209037 Main Feed Dog #axl 1
30 3209036 Differential Feed Dog XY 1
31 0093352 Needle Clamp(40) gtk X 1
32 001900 Screw(1/8-44 X 2.4) IEXY 2
33 0093292 Presser Foot, Complete Set(40) I () 1
34 001186 Screw(9/64-40Xx7.8) xRy 1
35 0091725 Presser Foot Spring AN 2
36 005133 Screw(1/8-44x4.5) xRy 1
37 000220 Lock Nut OvJo+vhk 1
38 003300 Adjusting Screw(1/8-44 X 15) e RS 1
39 0093287 Stitch Plate(40M) iR 1
40 0093357 Needle Clamp(56) g1k X 1

Ref. No. 41 to 53

See the following page.
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VF2490, 2590 EXCLUSIVE PARTS

Y7 ETILEREE

25

Ref.No _ Parts No. Description m £ Amt. Req
41 001900 Screw(1/8-44X2.4) IRy 3
42 0095035 Presser Foot, Complete Set(56) I (#) 1
43 0093289 Stitch Plate(56M) ik 1
44 0024084 Thread Tension Spring Cap REFNRErY T (LE) 1
45 0024083 Tension Spring Bushing HRFAFF v hEIY IEX 1
46 0030255 Needle Thread Tension Spring P A 1
47 0090071 Thread Tension Spring Retainer REAFNEZFELT YT (TF) 1
48 000177 Felt Zx)Lb 1
49 0031111 Tension Disc REAFI 2
50 290029 Tension Post REIFAFE 1
51 0090812 Tension Post Ferrule RIATFEREL 1
52 0090856 Tension Disc Eyelet RIAFIAHRE 1
53 0090807 Thread Lead-in Guide RFAFERE 1

VF2400
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26

Ref.No _ Parts No. Description m £ Amt. Req
1 3201481 Needle Bar Guard HiEH— R 1
2 3202021 Top Cover Thread Eyelet(Upper) B RE () 1
3 000531 Washer A 1
4 110033 Screw(M3-0.5 X 6) % 1
5 3120128 Thread Guide Eyelet RERRE 1
6 3201483 Needle Bar Thread Eyelet HERE 1
7 000548 Washer A 1
8 000515 Spacer ANR—1 1
9 001923 Screw(9/64-40x 14) xRy 1

10 0066646 Needle Thread Guide AT 1
11 0066644 Needle Thread Take-up R Rl 1
12 3202020 Top Cover Thread Guide B RER 1
13 3201488 Needle Thread Take-up Guard HRiEY H—R 1
14 3200042 Looper Thread Eyelet JL—/SRE 1
15 110013 Screw(M4-0.7 X 8) xRy 1
16 3201484 Thread Eyelet Support B ) SRIE AT AR 1
17 110009 Screw(M4-0.7 X 8) xRy 2
18 0093535 Top Cover Thread Eyelet(Upper) B SRE (k) 1
19 0037108 Supplementary Tension Disc /NI 2
20 0032426 Tension Spring INRAFINR 1
21 270014 Screw(1/8-44 X 2.6) xRy 1
22-1 3209121 Needle Clamp(56) g1 X 1
22-2 3209123 Needle Clamp(60) &1E X 1
22-3 3209122 Needle Clamp(64) FH1E X 1
23 @ ————-= Retainer(FLG-8) Dr—7§ 1
24 @@ === Needle(FL X 118GCS) &t 4
25 160033 Screw(M2.5-0.45 X 3) xRy 5
26

27

28

29 3202024 Counterweight, Complete Set NSV ATIA K () 1
30 3202025 Counterweight NGV ATIA b 1
31 120015 Screw(M5-0.8x 10) xRy 1
32 0093214 Connecting Rod Ring HEdy KUV 1
33 3200114 Connecting Rod, Complete Set #HEOY R () 1
34 3200112 Connecting Rod sHEOY R 1
35 0093212 Roller Bearing Z—=RIIRFZYVT 1
36 330000 Seal Plug FEiE 1
37 000309 Qil Wick SHR 1
38 3200113 Connecting Rod Pin HEQY REY 1
39 260000 Screw(5/16-24 %X 15.88) xRy 2
40 3209312 Looper JL—IX 1

Ref. No. 41 to 54

See the following page.
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VF2560, 2560PA EXCLUSIVE PARTS(T)

BT ETILERERM (1)
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Ref.No _ Parts No. Description m £ Amt. Req
41 3209202 Needle Guard(Rear) #HZT () 1
42-1 3207039 Presser Foot, C. Set(56) HI (#8) 1
42-2 3207052 Presser Foot, C. Set(60) I (#8) 1
42-3 3207040 Presser Foot, C. Set(64) T (#) 1
43 001186 Screw(9/64-40x%7.8) xRy 1
44 3107303 Presser Foot Spring(Left) IBINER () 1
45 3107304 Presser Foot Spring(Right) BTN (F) 1
46 0063284 Locking Pin E)IEXEY 1
47 0063282 Presser Foot Hinge Pin HIEYIEY 1
48 005122 Screw(3/32-56 x5.5) xRy 2
49-1 3207044 Presser Foot Stitch Tongue(56) I 1
49-2 3207053 Presser Foot Stitch Tongue(60) Eiam ] | 1
49-3 3207045 Presser Foot Stitch Tongue(64) T 1
50 004182 Screw(3/32-56 x2.5) xRy 1
51 3207046 Fabric Guide whHAR 1
52 110027 Screw(M2.5-0.45 X 3.5) xRy 1
53 3200035 Looper Thread Take-up Cover HILHIN— 1
54 3200262 Timing Gauge SAZIVTT—=Y 1
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Ref.No _ Parts No. Description m £ Amt. Req
1 190021 Screw(M4-0.7 X 12) xRy 1
2 000538 Washer vy 2
3 0093528 Thread Pipe Stay KRB/ 7XT 1
4 110013 Screw(M4-0.7 X 8) xRy 1
5 0093538 Thread Pipe RE/\1 T 1
6 0093556 Looper Thread Eyelet(Long) JL—/IRRE (R) 1
7 004267 Screw(11/64-40x7.5) xRy 1
8 0024084 Thread Tension Spring Cap RAFNRELY YT (E) 1
9 0030255 Needle Thread Tension Spring RFAF/INEK 1

10 0090071 Thread Tension Spring Retainer HRAF/NNXFP V7 (F) 1
11 000177 Felt Zz)Lb 1
12 0031111 Tension Dise FRIAFM 2
13 290029 Tension Post RIATFE 1
14 0090812 Tension Post Ferrule RIATFEREL 1
15 0090856 Tension Dise Eyelet FREIAF I HRE 1
16 0090807 Thread Lead-in Guide RIAFERE 1
17 000186 Washer Ty 1
18-1 3208071 Stitch Plate(56S) #iR 1
18-2 3208160 Stitch Plate(60S) iR 1
18-3 3208072 Stitch Plate(64S) #Hik 1
19 3209046 Main Feed Dog ®x 1
20 3209047 Differential Feed Dog By 1
21 3201162 Tension Disc Separator HIB X IR 1
22 3201163 Tension Post Support HRiIAFE 1
23 0024083 Tension Spring Bushing REFFH v bEIYIEX 1
24 3201579 [3200034] Front Cover B 2/ — 1
25 0090857 & Tension Dise Eyelet FREIATMARE 1
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VF2560-PA EXCLUSIVE PARTS(2)

U7 ETIVEREM (2)
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Ref.No _ Parts No. Description m £ Amt. Req
1 3201590 [3202029] Cloth Plate(Large) RHI/I\— 1
2 3201591 [3201018] Front Cover BB A/ — 1
3 4017013 Return Spring RBYINXK 1
4 3201592 [3201012] Cloth Plate(Small) INATIN— 1
5 3208073 Stitch Plate(56S) iR 1
6 3201016 Corner Sewing Sleeve A —7 2
7 009142 Screw(9/64-40x7.1) IRy 2
8 3201014 Stitch Plate Support i) =) ]
9 3201015 Cylinder Support 2V TEUTIR 1

10 110036 Screw(M3-0.5 X 6.5) xRy 1
11 1091051 Air Cylinder ey D VA 1
12 0010260 Vinyl Tube(4 X 2.5mm) E=—L1F -
13 3209048 Main Feed Dog #®xY 1
14 3209049 Differential Feed Dog BXY 1
15 0024084 Thread Tension Spring Cap RAFNRELY YT (E) 1
16 0030255 Needle Thread Tension Spring RFAF/INEK 1
17 0090071 Thread Tension Spring Retainer RIAF/NNXFr V7 (F) 1
18 000177 Felt Zzl)Lb 1
19 0031111 Tension Disc REIFAFI 2
20 290029 Tension Post REIFFE 1
21 0090812 Tension Post Ferrule RFTFEREL 1
22 0090856 Tension Disc Eyelet FREIAF M HRE 1
23 0090807 Thread Lead-in Guide RIAFERE 1
24 0024083 Tension Spring Bushing REAFF v hEY IEX 1
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VF2560-PA EXCLUSIVE PARTS(3)
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Ref.No _ Parts No. Description m £ Amt. Req
1 3209943 Presser Foot Lifter Mechanism, C. Set #TiEs%E (#) 1
2 3101244 Presser Foot Lifter Cylinder, C. Set WIHTSIYVE (1) 1
3 1091146 Air Cylinder WIHTroYVy 1
4 3201037 Cylinder Rod Chip YUV OyRFY T 1
5 3101243 Cylinder Bracket A=) 1
6 000425 Washer DA 2
7 120013 Screw(M6-1 X 15) xRy 2
8 0010055 Fitting( ¢ 4-PT1/8) = 2
9 3201038 Lifter Lever Supplementary Plate HIHET LI/\—@EhiR 1

10 005650 Screw(M5-0.8 X 14) xRy 1
11 000426 Washer P 1
12 000009 Nut Ty b 3
13 1097009 Regulator L¥al—% 1
14 110017 Screw(M5-0.8 X 8) xRy 2
15 000600 Spring Washer AU T Iy Iy 2
16 000426 Washer Ty 2
17 1253240 Regulator Support L¥ a1 L—F Btk 1
18 006905 Wood Screw(¢ 5.1 X 20) ARy 2
19 1098015 Hose Band IR—RIXV R 1
20 0010108 Hose Union IR—=RIA=_AYV 1
21 0010264 Fitting( ¢ 6-PT1/4) xS 1
22 1096030 Air Tube(6 X 4mm)(Black) I7Fa—7 (8) -
23 1090141 Solenoid Valve, C. Set B (£8) 1
24 0010263 Fitting( ¢ 6-PT1/8) HF 1
25 1097007 Silencer(¢6-PT1/8) YAL Y 2
26 0010120 Solenoid EX i Gin 1
27 009937 Wood Screw(¢ 3.8 X 20) ARY 2
28 1200071 Cord(J) d—K ) 1
29 1094030 Y Fitting(¢ 4-PT1/8) Y #F 1
30 0010057 Elbow Fitting(¢$4-PT1/8) IILRRF 3
31 1096029 Air Tube(4 X 2.5mm) (Black) I7Fa—T (&) -

VF2400
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EC K&

30

Ref.No _ Parts No. Description m £ Amt. Req
1 3209924 EC Device, Complete Set ECEE (#) 1
2 3201604 [3201122] Cutting Device, Complete Set HYHEE (#) 1
3 3201602 [3201104] Cutting Device Basement hy IEEER 1
4 120011 Screw(M6-1 X 18) xRy 2
5 000528 Washer vy 2
6 000011 Nut +Tvb 4
7 0060248 Cord Clamp(3N-¢ 5.3) dA—ROS5VT 1
8 001175 Screw(9/64-40 % 8) xRy 1
9 0092288 Cutting Knife Connecting Lever kA 1

10 005115 Screw(1/4-28%x19) 8% 1
11 0092286 Sliding Block yz= ) 1
12 0092287 Sliding Block Pin y==hikd 1
13 003638 Screw(11/64-40X%4) xRy 3
14 3201603 [3201106] Upper Cutting Knife Holder hvd (E)RILE 1
15 003670 Screw(7/32-32X6.3) xRy 2
16 3201105 Upper Cutting Knife AvE (E) 1
17 000538 Washer A 2
18 002308 Screw(11/64-40x10.4) xRy 2
19 006245 Adjusting Screw(11/64-40%x11.5) RERY 1
20 0092283 Upper Cutting Knife Holder Shaft AvE (E)RILYE 1
21 0092289 Cutting Knife Cover A AN 1
22 004440 Screw(11/64-40x8.3) xRy 2
23 0092285 Lower Cutting Knife AvE (F) 1
24 005550 Screw(11/64-40%13.5) xRy 2
25

26 0092294 Collar(10x 18 % 7.5mm) Ho— 1
27 0092292 Press Spring AvE (E)BYIxR 1
28 000498 Washer Ty 1
29 0092291 Return Spring Hhyd (E)YRVINR 1
30 005512 Screw(11/64-40 % 3) xRy 1
31 0092293 Return Spring Latch INREMT 1
32 003635 Screw(1/4-40 X 6) xRy 1
33 0011789 Solenoid YL /AR 1
34 0092298 Fabric Guide T—7EAR 1
35 004314 Screw(1/8-44 X 5.6) xRy 1
36 1200523 & Intermediate Cable ik —7)L 1
37 006905 Wood Screw(¢ 5.1 X 20) ARY 2
38 1249237 [0011957] Control Box, Complete Set HIEEE (8 ) 1
39 1057168 & Control Board B E AR 1
40 0010565 Knee Switch, Complete Set BXAvF (#) 1
41 0010564 Knee Switch BRRXAyF 1
42 300031 Washer Ty 4
43 300033 Spring Washer RV T Ty v 2
44 100038 Wing Nut Favrvhk 2
45 0092232 Knee Switch Holder R Ay FEUST R 1
46 006910 Wood Screw(¢ 6.8 X 26) ARy 2
47 3201121 Stitch Plate Support iR & 1
48 3210028 [3201100] Cloth Plate(Large) RKHI/I\— 1
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EU5 DEVICE(T)

VF2404 only

VF2400




EU5 DEVICE(T)

EUS EE& (1)

31

Ref.No _ Parts No. Description m £ Amt. Req
1 3204082 [3204052] Handwheel NV RIRA =)L 1
2 0092305 Magnet NTxRY b~ 2
3 1200038 Rotation Detector Unit IR—JLIC(#H) 1
4 110013 Screw(M4-0.7 X 8) xRy 6
5 3201103 Light Emitter Support BRI IR 1
6 000538 Washer A 2
7 0011228 Light Emitter Unit g (H8) 1
8 004314 Screw(1/8-44 X5.6) xRy 2
9 3201102 Stitch Plate Support HIRE 1

10 1200068 Emission Catcher Unit e () 1
11 0092335 Insulating Plate HERR AR 1
12 110007 Screw(M2.5-0.45 X 6) xRy 2
13 0024302 Cord Stay d—RxT 2
14 110008 Screw(M4-0.7 X 5) Exy 1
15 110013 Screw(M4-0.7 X 8) xRy 1
16 0094491 Cord Clamp(2N-¢ 3.3) dA—ROSV7F 1
17 0023381 Cord Clamp(6N-¢ 10.6) d—Ko507 1
18 0011709 Control Box Stay HEARY VAT« 4
19 006905 Wood Screw(¢ 5.1 X20) ARY 8
20 1249020 Control Box, Complete Set HIEEE (#H) 1
21 1057087 Control Board EIEAR 1
22 0011192 Knee Switch, Complete Set BRAAyF () 1
23 0011189 Knee Switch BRRAyF 1
24 300031 Washer vy 4
25 300033 Spring Washer A7)0 Tvv 2
26 100038 Wing Nut(M4-0.7) Favrvhk 2
27 0092232 Knee Switch Holder R A FEGR 1
28 006910 Wood Screw(¢ 6.8 X 26) ARy 2
29 1200040 Stop Cord Ay 73—R 1
30-1 0011943 Power Cord(for 100 Voltage BRERI—K (100V A) 1
30-2 0011944 Power Cord(for 200 Voltage BIRI— K (200V A) 1
30-3 0011945 Power Cord(for 220 Voltage EIREI—K (220V H) 1
30-4 0011946 Power Cord(for 380 Voltage BFEI—K (380V HA) 1
31 3201373 Magnet Holder, C. Set Ny NEfE (#) 1
32 3201374 Magnet Holder N7 xRy MERGE 1
33 110036 Screw(M3-0.5 %X 6.5) xRy 2
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EU5 DEVICE(2)

VF2404

VF2400



EU5 DEVICE(2)

Ref.No _ Parts No. Description m £ Amt. Req
1 3201605 [3201107] Cutting Device, Complete Set HhyHEE (#) 1
2 3201602 [3201104] Cutting Device Basement hyvIERBER 1
3 120011 Screw(M6-1 X 18) IRy 2
4 1200069 Solenoid VL/AR 1
5 000528 Washer Ty 2
6 000011 Nut PN 4
7 0060248 Cord Clamp(3N-¢5.3) dA—RO5VF 1
8 001175 Screw(9/64-40 X 8) IRy 1
9 0092288 Cutting Knife Connecting Lever ANEA 1

10 005115 Screw(1/4-28 X 19) IExRY 1
11 0092286 Sliding Block Ak 1
12 0092287 Sliding Block Pin A B 1
13 003638 Screw(11/64-40X%4) xRy 3
14 3201603 [3201106] Upper Cutting Knife Holder AvEy (L)LY 1
15 003670 Screw(7/32-32X%6.3) xRy 2
16 3201105 Upper Cutting Knife AvE (k) 1
17 000538 Washer A 2
18 002308 Screw(11/64-40x10.4) xRy 2
19 006245 Adjusting Screw(11/64-40%x11.5) BERY 1
20 0092283 Upper Cutting Knife Holder Shaft AvE (E)RILYE 1
21 0092289 Cutting Knife Cover A AN 1
22 004440 Screw(11/64-40X%8.3) xRy 2
23 0092285 Lower Cutting Knife Hyd (F) 1
24 005550 Screw(11/64-40%13.5) xRy 2
25

26 0092294 Collar(10X 18 X 7.5mm) Ho7— 1
27 0092292 Press Spring Hhyd (E)HVIR 1
28 000498 Washer vy 1
29 0092291 Return Spring AvEy (E)RVINR 1
30 005512 Screw(11/64-40 % 3) IRy 1
31 0092293 Return Spring Latch INRET 1
32 003635 Screw(1/4-40X6) xRy 1
33 3210028 [3201100] Cloth Plate(Large) KAHIN— 1
34 3201582 [3201101] Cloth Plate(Small) INAIK— 1
35 0092298 Fabric Guide T—7EAR 1
36 004314 Screw(1/8-44 X 5.6) xRy 1
37 0094212 Stitch Plate(48M) ik 1
38 3208143 Stitch Plate(56M) ik 1
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FC DEVICE

VF2400



FC DEVICE FC (& 33
|
Ref.No _ Parts No. Description m £ Amt. Req
1 3209920 FC Device, Complete Set FCEE (#H) 1
2 0090711 Cutting Knife Lever Spring Hanger VAN AV IASI AN S - A 1
3 110009 Screw(M4-0.7 X 8) xRy ]
4 0091842 Cutting Knife Lever Spring AN YA A 1
5 3201609 [3201114] Cutting Knife Lever hyHLIN— 1
6 003393 Screw(5/32-40x 3.2) IExRY 1
7 006638 Screw(5/32-40 X 9.5) xRy 1
8 007650 Screw(11/64-40X%5) IRy 3
9 0091841 Cutting Knife Lever Pin AR A AN 1
10 3201607 [3201112] Cutting Device Holder T—Thy BT E 1
11 120026 Screw(M5-0.8 X 18) IRy 2
12 002308 Screw(11/64-40x10.4) xRy 1
13 000340 Nut PN 1
14 0091835 Cutting Knife Holder Pin T—7hyIBFEEY ]
15 3201608 [3201113] Cutting Knife Holder T—hy IBRfSE 1
16 009150 Screw(11/64-40X%11) xRy 2
17 0091833 Cutting Knife(Upper) T—7hvH (k) 1
18 004440 Screw(11/64-40x%8.3) =9 4
19 0091838 Cutting Knife Spring T—TAYZIR 1
20 0091839 Cutting Knife(Lower) T—7hvy5 (F) 1
21 001156 Screw(11/64-40x%13.3) Exy 2
22 0091837 Cutting Knife Cover T—THhYy I HI\— 1
23 006245 Adjusting Screw(11/64-40%11.5) RE RS 1
24 0092298 Fabric Guide mEAN 1
25 009740 Screw(M6-1x10) xRS 1
26 160003 Screw(M5-0.8 X 5) xRy 1
27 330000 Seal Plug il 1
28 3201115 [3201111] Cloth Plate(Large) A AN 1
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AUZ-1 DEVICE(1)

VF2400



AUZ-1 DEVICE(1)

AU2-1 EE& (1)

34

Ref.No _ Parts No. Description m £ Amt. Req
1 3204082 [3204052] Handwheel I\ RIRA =)L 1
2 0092305 Magnet NTxRY b 1
3 1200038 Rotation Detector Unit R—JLIC(H#H) 1
4 110013 Screw(M4-0.7 X 8) IRy 6
5 0063612 Cord Clamp(4N- ¢ 6.8) dA—ROSV7F 1
6
7-1 3101476 Light Emitter Support I EREUT IR 1
7-2 3201138 Light Emitter Support(-21/AU2-1) BIEEBREAT IR 1
8 000538 Washer Ty v 2
9 0011228 Light Emitter Unit ®eEs (#) 1

10 004314 Screw(1/8-44 X 5.6) xRy 2
11 0094491 Cord Clamp(2N-¢ 3.3) aA—ROSV7F 1
12-1 3201128 Stitch Plate Support #HiRE 1
12-2 3201136 Stitch Plate Support(-21/AU2-1) Fi =) 1
13 1200234 Emission Catcher Unit e () 1
14 1055084 Insulating Plate HEIR AR 1
15 007630 Screw(M2.5-0.45 % 1.8) xRy 2
16 0024302 Cord Stay d—KRx%T 2
17 110008 Screw(M4-0.7 X 5) xRy 1
18 3201594 [3201125] Cloth Plate(Large) RKHIN— 1
19-1 3201595 [3201126] Cloth Plate(Small) INF)N— 1
19-2 3201596 [3201137] Cloth Plate(Small)(-21/AU2-1) INFIN— 1
20 3201127 Looper Thread Take-up Cover HILHIN— 1
21 0095961 Presser Bar BIE 1
22 110009 Screw(M4-0.7 X 8) xRy 1
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AUZ-1 DEVICE(2)

1

13

VF2400



AUZ2-1 DEVICE(2)

AU2-1 EE& (2)

35

Ref.No _ Parts No. Description m £ Amt. Req
1 3101497 Cutting Device, Complete Set HyHEE (#) 1
2 3002009 Bracket(Right) 7220y bk (H) 1
3 120021 Screw(M5-0.8 X 60) IERY 4
4 3002026 O-ring ovyvy 2
5 3002010 Cylinder UV 1
6 009935 Screw(M5-0.8 X 20) IR 1
7 3002029 Wear Ring DIFIVT 1
8 300038 Washer Jyy 1
9 3002027 Rubber Cushion Jy3yv 2

10 3002028 Piston EXAL> 1
11 3002030 Piston Seal EXL>Y—)L 1
12 3002031 O-ring ovvy 2
13 3002011 Piston Shaft EXL>IvTb 1
14 3002032 Piston Shaft Seal EXb>2vT7bh2=) 1
15 3002008 Bracket(Left) 750y bk (E) ]
16 3002012 Piston Shaft Bushing EANYIY Y TRNTyvya 1
17 3002013 Piston Rod Holder EXb>vOy R2T 1
18 120008 Screw(M4-0.7 X 8) xRy 3
19 3002014 Piston Rod EXb>rAOYR 1
20 3002016 Link Pin DA 2
21 160000 Screw(M3-0.5 X 3) IRy 2
22 0095980 Piston Rod Bearing EXhk>vOy kRF7ZYv o 1
23 3002015 Piston Link EXAR>UVY 1
24 3002017 Upper Cutting Knife Holder EXARE 1
25 160001 Screw(M4-0.7 X 4) xRy 4
26 3002018 Upper Cutting Knife EXX 1
27 130002 Screw(M3-0.5 X 6) IERY 2
28 3002019 Cutting Knife Press Shaft X A8 1
29 3002020 Shaft Bushing(Long) Zvra(R) 1
30 3002021 Shaft Bushing(Short) Jyvva(8&) 1
31 0095940 Upper Cutting Knife Spring FXRICX 1
32 3002022 Cutting Knife Press Screw AR RS 1
33 3002023 Lock Nut Ovo+vhk 1
34 3002007 Cutting Device Basement hyIEEE 1
35-1 120026 Screw(M5-0.8 X 18) xRy 1
35-2 120026 Screw(M5-0.8 x 18) (for VF) IERY (VEA) 1
36 000669 Washer Jyiy 3
37-1 120017 Screw(M5-0.8 X 15) IEXRY 1
37-2 120017 Screw(M5-0.8 X 15)(for VC) IR (VCH) 1
38 120015 Screw(M5-0.8x 10) IRy 3
39 3101492 Lower Cutting Knife TXX 1
40 3002025 Cutting Knife Cover A ZAHIN— 1
41 000665 Washer Ty 1
42 0010263 Fitting( ¢ 6-PT1/8) HEF 2
43 3101498 Spacer ANR—1 1
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AUZ-1 DEVICE(3)

VF2400



AUZ2-1 DEVICE(3)

AU2-1 EiE& (3)

36

Ref.No _ Parts No. Description m £ Amt. Req
1 1098015 Hose Band YA 1
2 0010108 Hose Union R—RIA=_HAY> 1
3 1097009 Regulator L¥xal—% 1
4 110017 Screw(M5-0.8 X 8) IRy 2
5 000600 Spring Washer AFZUTTYy v 2
6 000426 Washer Tv¥y 2
-

8 1253240 Regulator Support L¥ a1l —5EdiR 1

9 006905 Wood Screw(¢ 5.1 X20) ARY 10
10 0010264 Fitting( ¢ 6-PT1/4) R 1
11 1096030 Air Tube(6 X 4mm)(Black) IF7Fa—7(8) -
12 0010123 Solenoid Valve, C. Set BT (H8) 1
13 0010120 Solenoid Valve, C. Set BT 1
14 1200037 Cord(F) d—K (F) 1
15 0010263 Fitting( ¢ 6-PT1/8) R 3
16 1097007 Silencer(¢ 6-PT1/8) ALY 2
17 009937 Wood Screw(¢ 3.8 X20) AR 2
18 1249224 Control Box, Complete Set HIEEEE (#H) ]
19 1057155 Control Board HEIEAR 1
20 0011709 Control Box Stay HIEARY AR T« 4
21 0011192 Knee Switch, Complete Set By TF ($8) ]
22 0011189 Knee Switch, Complete Set BRAA v F 1
23 300031 Washer Ty 4
24 300033 Spring Washer A7V 0Ty v 2
25 100038 Wing Nut(M4-0.7) Favryv b 2
26 0092232 Knee Switch Holder B2 A v FEUG R 1
27 006910 Wood Screw(¢ 6.8 X 26) AR 2
28 1200040 Stop Cord Ay Z73—R 1
29-1 0011943 Power Cord(for 100 Voltage) EFEI—RK (100V A 1
29-2 0011944 Power Cord(for 200 Voltage) BFEI—K (200V A 1
29-3 0011945 Power Cord(for 220 Voltage) BRERI—K (220V A 1
29-4 0011946 Power Cord(for 380 Voltage) ERI—K (380V H 1
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AUZ-1 DEVICE(4)

VF2403, 2503
1-1

— ok —h ok
hbd
=Y
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VF2400



AUZ2-1 DEVICE(4)

Ref.No _ Parts No. Description m £ Amt. Req
1-1 0096271 Presser Foot, C. Set(40) T (#) 1
1-2 0096272 Presser Foot, C. Set(48) T (#) 1
1-3 3207026 Presser Foot, C. Set(56) I (#8) 1
1-4 3207030 Presser Foot, C. Set(64) T (#) 1
1-5 0096270 Presser Foot, C. Set(32) (Extra) I (B)(EEm) 1
2 001186 Screw(9/64-40x7.8) XY 1
3 0091725 Presser Foot Spring EiiNWAN S 1
4 005133 Screw(1/8-44X4.5) xRy 1
5 000220 Lock Nut Ovo+vhk 1
6 003300 Adjusting Screw(1/8-44 X 15) FEEIR Y 1
7-1 0096341 Stitch Plate(32M) (Extra) #HR (FEm) 1
7-2 0096342 Stitch Plate(40M) #iR 1
7-3 0096343 Stitch Plate(48M) ik 1
7-4 3208050 Stitch Plate(56M) iR 1
7-5 3208051 Stitch Plate(64M) iR 1
8-1 3209022 Main Feed Dog(32, 40, 48, 56) #axY 1
8-2 3209042 Main Feed Dog(64) #xE 1
9-1 3207204 Presser Foot, C. Set(32) I (#) 1
9-2 3207175 Presser Foot, C. Set(48) I (#) 1
9-3 3207177 Presser Foot, C. Set(56) T (#) 1
9-4 3207180 Presser Foot, C. Set(64) T () 1

10 0091696 Presser Foot Hinge Pin HIEVIEY 1
11 3207160 Top Guide T—7HAR 1
12 001230 Screw(3/32-56 X 3.8) xRy 1
13-1 3208056 Stitch Plate(32M) #HiR 1
13-2 3208048 Stitch Plate(48M) ik 1
13-3 3208049 Stitch Plate(56M) #iR 1
13-4 3208054 Stitch Plate(64M) b ) 1
14 3209066 Main Feed Dog #xE 1
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K1 DEVICE for VF2560

1

(3]




K1 DEVICE for VF2560

Ref.No _ Parts No. Description m £ Amt. Req
1 3209923 K1 Device, Complete Set K1 &E (#) 1
2 3201141 Feed Bar Driving Shaft 3k 1
3 0093303 Qil Seal A=) 1
4 3201140 Cutting Knife Main Lever XAV L /= 1
5 120006 Screw(M6-1 X 12) IEXRY 1
6 000567 Packing Piece P PAVAVE 1
7 3201142 Ball Stud K 1
8 0095466 Cutting Knife Driving Link THYUYY 1
9 170029 Screw(M4-0.7 X 8) IEXRY 1

10 300017 Washer Ty 1
11 005572 Screw(9/64-40x 3.57) IEXRY 1
12 0095463 Cutting Knife(Lower) A 1
13 0095465 Cutting Knife Holder Pin TAZFEY 1
14 0095464 Cutting Knife(Lower) Spring TH/IX 1
15 000014 Washer Ty 1
16 005571 Screw(3/32-56 x 4) 1Ry 1
17 0095462 Cutting Plate hyT4>7TL—h 1
18 005328 Screw(29/256-48 X 6.5) xRy 4
19-1 0095471 Cahin-off Guide(Small Mouth) O (/) 1
19-2 0095472 Cahin-off Guide(Large Mouth) O (KX) 1
20 0095458 Suction Pipe Unit AE (#8) 1
21 110009 Screw(M4-0.7 X 8) xRy 2
22 3201143 Stitch Plate Support iA1= 1
23-1 3201144 Looper Thread Take-up Cover(56) HLHIN— 1
23-2 3201145 Looper Thread Take-up Cover(60, 64) HLHIN— 1
24 3201598 [3201147] Cloth Plate(Large) A A 1
25 300006 Spacer ANR—1 1
26 3201600 [3201146] Cloth Plate(Small) INAIN— 1
27-1 3208074 Stitch Plate(56S) IR 1
27-2 3208161 Stitch Plate(60S) IR 1
27-3 3208086 Stitch Plate(64S) #HR 1
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C DEVICE

VF2400



C DEVICE C%iE 39
|
Ref.No _ Parts No. Description m £ Amt. Req
1 2109932 C Device, Complete Set C&BE (#) 1
2 1098015 Hose Band IR—RIXV R 3
3 1094011 Hose Nipple(PT1/8 X 8) h—RZv 7L 1
4 1097000 Regulator LXxal—% 1
5 009960 Screw(M5-0.8 X 16) xRy 2
6 000669 Washer Ty 4
7 000600 Spring Washer 27U TITy Iy 2
8 000009 Nut Ty b 2
9 1097001 Regulator Support L% a1 L—F Btk 1
10 006905 Wood Screw(g¢ 5.1 X 20) ARy 2
11 0010263 Connector(¢ 6-PT1/8) aAxrI 4 1
12 1096000 Air Hose(4 X 6 x 2000mm) I7R—=X 1
13 1298000 Air Valve, Complete Set T7/)N)LT (#) 1
14 0033938 Collar(6.4 %13 X9mm) Nno7— 1
15 005040 Screw(11/64-40X%8.5) xRy 5
16 0033937 Return Spring I 7NV 7RISR 1
17 0033936 Air Valve Holder I7ZINL 7B E 1
18 0033935 Air Valve Stop IFZ/INILT R B/ 1
19 000334 Nut +v b 1
20 005505 Adjusting Screw(11/64-40% 16) REIRY 1
21 1090133 TAC Valve, Complete Set TAC /LT (#8) 1
22 0010052 TAC Valve TAC X)LT 1
23 000623 Gasket A 2
24 0010112 Joint R 2
25 0010290 Connector(¢ 6-PT1/8) aAxv% 1
26 0010310 Venturi Tube RVFalE 1
27
28 1096004 Air Hose(12x 18 % 1500mm) I7HR—X 1
29 1096005 Air Hose(12X 18 Xx500mm) IPHR—XR 1
30 0011987 UL Clamp uLoss>7 3
31 009814 Wood Screw(g¢ 3.1 X 20) ARy 3
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S1 DEVICE S1%& 40
|
Ref.No _ Parts No. Description m £ Amt. Req
1 3209926 S1 Device, Complete Set S1EE (f8) 1
2 3201329 Tape Holder T—7%7 1
3 190021 Screw(M4-0.7 X 12) xRy ]
4 000538 Washer Ty ¥ 6
5 110048 Screw(M4-0.7 X 10) xRy 2
6 190044 Screw(M4-0.7 X 12) 1ER: 1
7 3201134 Tension Guide Support Ty a3y A4 REfAIR ]
8 009784 Screw(M6-1 X 10) xRy 2
9 0096066 Tension Guide Tyyvavha4A4R 1
10 007627 Screw(M4-0.7 X 6) xRy 2
11 000665 Washer A 2
12 190022 Screw(M4-0.7x12, M5-0.8 X 21) xRy 1
13 000669 Washer Ty 1
14 0095269 Tape Guide Bar Holder T—7)\—Fi 1
15 000600 Spring Washer AU T Ty v 1
16 100028 Wing Nut Favrvhb 1
17 0095270 Tape Guide Bar T—THA RIN— 1
18 009604 Screw(11/64-40 % 5.5) xRy 1
19 0095296 Tape Guide Unit T—7HAR (#8) 1
20 0095272 Tape Guide T—=JHA4K 1
21 001892 Screw(1/8-44 x2.9) xRy 2
22 3101270 Knee Press, Complete Set B=T () 1
23 0064179 Knee Press Support BZra 1
24 006910 Wood Screw(¢ 6.8 X 26) ARY 2
25 000428 Washer Ty 2
26 000731 Pin ey 1
27 0064187 Knee Press Pin BErEy 1
28 0068202 Retaining Ring Ay FUVT 2
29 0064180 Knee Press Return Spring BZITRYINER 1
30 0064181 Knee Press Connecting Block BErEET Oy D 1
31 004474 Screw(3/16-32%6.4) xRy 2
32 0064186 Knee Press Connecting Shaft B2 i 1
33 0067082 Knee Press Shaft Rz 1
34 0064182 Knee Press Bz 1
35 004635 Screw(1/4-40%x14) xRy 1
36 0037912 Chain #H 1
37 3209927 Driving Guide, Complete Set AEHA REE () 1
38 3201133 Guide Holder A REUSR (#8) 1
39 0096177 Guide Holder Fixing Plate IR E R 1
40 110011 Screw(M5-0.8 X 10) IRy 2

Ref. No. 41 to 63

See the following page.
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S1 DEVICE S1%& 40

|

Ref.No _ Parts No. Description m £ Amt. Req
41 0096163 Slider A4 1
42 0096164 Slider Ling 2RoATIVT 1
43 007620 Screw(9/64-40 %X 6.3) IERY 1
44 0094403 Slider Ling Stop 2AFY VT AR yIK 2
45 001225 Screw(1/8-44 X 2.8) 1% 2
46 0096166 Elastic Tape Guide JLHA K 1
47 004236 Screw(3/32-56 xX4.2) xRy 2
48 000014 Washer vy 2
49 0096167 Elastic Tape Guide Tube ==L F 1
50 0096161 Guide Link HARIU>VD 1
51 006120 Screw(11/64-40 X 5) xRy 1
52 000511 Washer A 1
53 000451 Nut Ty b 1
b4 000613 Washer Ty¥y 1
55 006046 Screw(3/16-32%x4.5) =P 1
56 0063428 Guide Lever Link HARLINK=U>y 1
57 006075 Screw(11/64-40 X 6) xy 2
58 0034979 Guide Lever Link Bushing HARLN=U>YoTya 2
59 000334 Nut PV 2
60 0096178 Guide Lever HA R LIS— 1
61 170033 Screw(M6-1 X 8) xRy 1
62 0095027 Retaining Ring Ay Yo 1
63 0096159 Guide Lever Spring HA R L/IK—=/x 1
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EXTRA PARTS(1)

VF2400 “L” type VF2500 “L” type VF2500 with Fabric Guide
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EXTRA PARTS(1)

Ref.No _ Parts No. Description m £ Amt. Req
1-1 0095491 Stitch Plate(40L) ik 1
1-2 0095492 Stitch Plate(48L) IR 1
2 0095494 Stitch Plate(64L) iR 1
3 3208045 Stitch Plate(56) #Hik 1
4 0094615 Fabric Guide whHAR 1
5 001228 Screw(3/32-56 x 3.2) IExRY 1
6 3108199 Stitch Plate(04S2) IR 1
7 3108201 Stitch Plate(56S2) #ik 1
8-1 0095580 Presser Foot, C. Set(32)(2 Needle) I (H)2AK#HA) 1
8-2 0095581 Presser Foot, C. Set(40)(2 Needle) T (#)(2 &$A) 1
8-3 0095582 Presser Foot, C. Set(48)(2 Needle) T ()2 A&EHA) 1
8-4 0095584 Presser Foot, C. Set(64)(2 Needle) T (#)(2 AEHA) 1
8-5 0095586 Presser Foot, C. Set(48)(3 Needle) BT () (3 AREH) 1
8-6 0095587 Presser Foot, C. Set(56)(3 Needle) T (HH)EAEHA) 1
8-7 0095588 Presser Foot, C. Set(64)(3 Needle) T (HH)EAEHA) 1
9 001186 Screw(9/64-40X%7.8) xRy 1

10 0095641 Presser Foot Spring HI/)\X 1
11 005133 Screw(1/8-44 X 4.5) xRy 1
12 0095642 Retaining Ring Ay FUvy 2
13

14

15

16

17 0095174 Looper(Hard plating) JL—IX (BB X v F) 1
18 3097038 Presser Foot, Complete Set(60) BT () 1
19 001186 Screw(9/64-40 % 7.8) xRy 1
20 3107303 Presser Foot Spring(Left) IBT/NX () 1
21 3107304 Presser Foot Spring(Right) IMBINR (F) 1
22 0063284 Locking Pin(60) EVIEXAEY 1
23 0063282 Presser Foot Hinge Pin(60) Hreyyrey 1
24 005122 Screw(3/32-56 X 5.5) xRy 2
25 3098038 Stitch Plate(60M) ik 1
26 3099132 Needle Clamp(60) F1E X 1
27 001900 Screw(1/8-44X2.4) xRy 3
28 3209002 Main Feed Dog(60) #®ixY 1
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EXTRA PARTS(2)

VF2503

VF2503/EU5, EU5/PS2

VF2403

VF2403/EU5, EU5/PS2

6-3 VF2503

VF2403, 2503

VF2403

6-1

6-2

VF2400



EXTRA PARTS(2)

Ref.No _ Parts No. Description m £ Amt. Req
1-1 3209004 Main Feed Dog(32, 40, 48, 56) #BxY 1
1-2 3209006 Main Feed Dog(64) #®ixY 1
2-1 0094281 Stitch Plate(32M) iR 1
2-2 0094282 Stitch Plate(40M) IR 1
2-3 0094283 Stitch Plate(48M) #Hik 1
2-4 0094285 Stitch Plate(64M) ik 1
3-1 3208025 Stitch Plate(48M) IR 1
3-2 0094921 Stitch Plate(56M) IR 1
3-3 0094922 Stitch Plate(64M) ik 1
4-1 0092324 Stitch Plate(32M) ik 1
4-2 0092325 Stitch Plate(40M) R 1
4-3 0092326 Stitch Plate(48M) IR 1
5-1 0092330 Stitch Plate(56M) R 1
5-2 0092331 Stitch Plate(64M) R 1
6-1 3207183 Presser Foot, Complete Set(40) HI (#8) 1
6-2 3207187 Presser Foot, Complete Set(48) I () 1
6-3 3207188 Presser Foot, Complete Set(56) BT () 1
7 110004 Screw(M3.5-0.6 X 8) xRy 1
8 0091725 Presser Foot Spring BRI /NER 1
9 005133 Screw(1/8-44X4.5) IR 1

10 000327 Lock Nut OvJo+vhk 1
11 003302 Adjusting Screw(1/8-44%11) REmRy 1
12 3207107 Presser Foot Hinge Pin HrLeyyEy 1
13 160000 Screw(M3-0.5x 3) IR 1
14 3267037 Tape Guide T—7HAR 1
15 001228 Screw(3/32-56%x3.2) xRy 1
16-1 3207185 Tape Guide(Right) T—7HAR () 1
16-2 3207189 Tape Guide(Right)(10mm or less) T—7HAK (H) 1
17 110091 Screw(M3-0.5 X 3) xRy 1

VF2400
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EXTRA PARTS(3)

1 for Covering Seam

g6
6—4? <Eé%>»75

< :

3

'

7 for Covering Seam

for Covering Seam

for

VF2400




EXTRA PARTS(3)

Ref.No _ Parts No. Description m £ Amt. Req
1 3201118 Fabric Guide, C. Set(Covering Seam) T (#)(KEEWHE) 1
2 3201117 Fabric Guide Support BAHA REUTIR 1
3 3201120 Fabric Guide Fixing Plate A1 REER ]
4 3101224 Fabric Guide(Left) wWAHAR (E) 1
5 3101223 Fabric Guide(Right) wBHAR (H) 1
6 110054 Screw(M3-0.5 X 3.5) xRy 2
7 3201119 Fabric Guide, C. Set(Covering Seam) E# (#H)(xHYH) 1
8 3101229 Fabric Guide(Left) wAHAR (E) 1
9 3101228 Fabric Guide(Right) BHAR (H) 1

10 3209024 Differential Feed Dog BIEY 1
11 3209023 Main Feed Dog #®ixY

12 3209040 Main Feed Dog(P=2.5mm) #x) (EvF 2.5mm)

13 3209041 Differential Feed Dog(P=2.5mm) gk (v F 2.5mm)

14-1 0093351 Needle Clamp(32)(2 Needle ik X (2 AEHF

14-2 0093352

Needle Clamp(40)(2 Needle

14-3 0093353

Needle Clamp(48)(2 Needle

(

(

( )
SHIEX (2 A5A)
SHIEX (2 A5A)

( )

( )

)

(40)( )

(48)( )

Needle Clamp(64)(2 Needle)
(56)( )

(64)( )

14-4 0093355 #ik X (2 A& F

14-5 0093357 Needle Clamp(56)(3 Needle ik X (3 AEHF

14-6 0093358 Needle Clamp(64)(3 Needle SHIEX (3AREA)

15 0093690 Timing Gauge AT —=

16 0095220 Looper Timing Gauge W—=IREAZT5—T

—_ = _= == = = = =

VF2400
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SUPPORTING BOARD

EXTRA PARTS

E—M

-

€

- © -
|
[=2]

7
&8

© [{<]

©

VF2400




SUPPORTING BOARD

TR

Ref.No _ Parts No. Description m £ Amt. Req
1 3200240 Supporting Board, C. Set 2R (H) 1
2 3200241 Supporting Board TR 2
3 180020 Setting Screw(M6-1 x 15) BRfFTxy 4
4 0093035 Qil Resrvoir Rubber Cushion LR 4
5 000070 Hanging Nut mJFry b 4
6 009861 Hanging Bolt(M8-1.25 X 95) B YR~ 4
7 000162 Washer Ty 12
8 000016 Nut +y bk 12
9 2101451 Spacer(See the table below) AR—=Y (TESR) 12

10 0020064 Supporting Board Rubber Cushion iR T LEE 4
11 0063010 Supporting Board Rubber Cushion(Lower) 7R TLE (F) 4
12 3200242 Chain Guide EAHA R 1

13 000541 Washer Ty 2
14 110009 Screw(M4-0.7 X 8) xRy 2
15 9603082 [9603903] Supporting Board 2T IR 1

16 000676 Spring Washer AV T Ty 8
17 000016 Nut Ty bk 16
18 009865 Hanging Bolt(M8-1.25 X 220) B YRS 4
19 180024 Screw(M6-1 X 45) xRy 4
20 000528 Washer A 4
21 000667 Spring Washer AV 0Ty v 4
22 000011 Nut +Tvb 4

Note : Number of Spacer(2101451) to be used.
(7)) AX—=4(2101451) ofili FE%k

Thickness of Table
T —7ILDE X

Number of Spacer

AR —H DEE

for 40mm 3pcs. X 4=12pcs.
for 45mm 2pes. X 4= 8pes.
for 50mm Ipc. X 4= 4pes.
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VF2400

30

31VF2403-11, 2403-21

VF2403, 2503, 2503-21

VF2404, 2504-11

33

32




THREAD STAND

RUA

45

Ref.No _ Parts No. Description m £ Amt. Req
1 9620696 Thread Stand, Complete Set(6 Spools Type) RILE (HH)(6 AR ) 1
2 9620631 Column Cap Ao LFvv 7/ 1
3 9620670 Column Pipe(Upper) AS L1M7 (L) 1
4 9620689 Thread Guide Holder(Large) HARRILY (K) 1
5 911002 Screw(M4-0.7 x 20) IRy 1
6 911001 Screw(M4-0.7 X12) xRy 3
7 910001 Nut +Tvb 4
8 9620673 Column Pipe Connector A5 LA THRF 1
9 911006 Screw(M5-0.8x 13) IEXRY 2

10 910000 Nut PV 8
11 9620675 Column Pipe(Lower) A5 L)1 7 (T) 1
12 930052 Washer Ty 1
13 930053 Spring Washer AU T Ty v 1
14 910003 Nut(M16-1.5) Ty bk 1
15

16 9620703 Thread Hanger(3 Spools Type) ALY RN\VH BAKA) 4
17 9620700 Thread Eyelet 74 Ly b 6
18 9620688 Thread Hanger Holder XLy RN\ HiEx 4
19 911060 Screw(M6-1 X 15) xRy 4
20 9620691 Thread Guide Arm HARFZ—LA 1
21 9620690 Thread Guide Holder(Small) HA RARILEY () 1
22 9620666 Thread Guide(6 Spools Type) 2Ly RAAR (6 X%F) 1
23 9620678 Spool Cushion A7=)Novayv 6
24 9620679 Spool Pin A 7—)L#f 6
25 9620680 Spool Mat A7—=ILX v b 6
26 9620681 Spool Seat Disc ol 6
27 930055 Spring Washer A7V 0Ty ov 6
28 3530015 [3500700] Belt Cover ~NIL S A= 1
29 110028 Screw(M6-1 X 46) xRy 2
30 3000010 Looper Thread Bar JL—IRBEY 2
31 9620750 Knitted Tape Stand, C. Set XYVRT—FRAIVR 1
32 9620751 Tape Pin T—7%tE 1
33 9620752 Tape Disc T—7ZTR 1
34 000433 Washer A 1
35 9620753 Tape Disc Block T2 7R7Ov Y 1
36 911062 Screw(M4-0.7 X 15) xRy 4
37 910001 Nut PN 4
38 9620756 Tape Stand Bar T—TRY YV REE 1
39 001448 Screw(15/64-28 X5.5) xRy 1
40 9620757 Tape Stand T—TAIVR 1
41 005148 Wood Screw(¢ 4.5 % 25) AR 3
42 9620754 Tape Guide Bar T—7HA REE 1
43 9620755 Tape Guide T—7HAR 2
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WARNING LABEL EE SN/
LABEL Parts No. Description
FX)V i it
/ ! .
ALK 5]

% 2 390220 | SAFETY INSTRUCTION LABEL
A ]
e 4
% ey

s

sEFEL Coh N -ERTHEE

\ —
SALOTADRTSC S, DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HIGH-VOLTAGE
turn off power RS L

supply and wait
more than 5 minutes
before opening.

"Be sure to connect earth line"
390145 .
7 —AT\)b

ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING

390146
DIRECTION
B E N2V
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147
BELT COVER : DO NOT INSERT FINGERS
HHEE TR TNV
CAUTION
CAUTION FOR HIGHT TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148
SOLENOID
-'-%- By = EREE TNV
CAUT ION




LIST of MAIN SPARE PARTS
(EZHMBmIAR)
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INDEX

VF2400 Page = 1
Parts No. Page No. Ref No. Weight(qg) Parts No. Page No. Ref.No. Weight(qg) Parts No. Page No. Ref.No. Weight(q)
000009 29 12 000426 29 16 000665 40 11
000009 39 8 000426 36 6 000667 44 21
000010 2 6 000428 40 25 000669 10 34
000010 4 38 000433 45 34 000669 11 42
000011 30 6 000445 8 3 000669 21 15
000011 32 6 000451 40 53 000669 35 36
000011 44 22 000488 15 6 000669 39 6
000014 38 15 000498 30 28 000669 40 13
000014 40 48 000498 32 28 000676 44 16
000015 1 25 000511 40 52 000690 8 28
000016 44 8 000515 25 17 000690 11T 29
000016 44 17 000515 26 8 000726 1 32
000037 5 4 000528 9 10 000731 40 26
000070 44 5 000528 30 5 000745 2 38
000162 44 7 000528 32 5 000926 6 20
000177 3 6 000528 44 20 000989 6 4
000177 25 4 000531 25 12

000177 25 48 000531 26 3 001093 3 45
000177 27 11 000532 3 23 001156 33 21
000177 28 18 000538 3 27 001174 6 25
000186 27 17 000538 21 4 001175 30 8
000195 4 41 000538 27 2 001175 32 8
000210 11T 39 000538 30 17 001186 18 2
000220 18 5 000538 31 6 001186 20 2
000220 20 5 000538 32 17 001186 24 10
000220 25 37 000538 34 8 001186 25 34
000220 37 5 000538 40 4 001186 26 43
000290 14 15 000541 44 13 001186 37 2
000309 7 23 000547 4 39 001186 41 9
000309 26 37 000548 25 16 001186 41 19
000327 8 23 000548 26 7 001225 40 45
000327 14 10 000555 6 31 001228 24 15
000327 16 7 000567 13 32 001228 41 5
000327 42 10 000567 38 6 001228 42 15
000334 4 40 000600 6 35 001230 7 12
000334 39 19 000600 11 43 001230 18 9
000334 40 59 000600 13 8 001230 20 9
000340 33 13 000600 29 15 001230 37 12
000360 3 b5l 000600 36 5 001448 45 39
000419 13 40 000600 39 7 001457 10 27
000425 2 24 000600 40 15 001818 3 48
000425 21 20 000605 23 21 001892 7 9
000425 29 6 000613 40 b4 001892 14 2
000426 2 bb 000623 39 23 001892 16 16
000426 17 12 000636 13 6 001892 18 20
000426 19 12 000651 3 28 001892 20 14
000426 24 7 000665 21 17 001892 21 38

000426 29 11 000665 35 41 001892 40 21



INDEX

VF2400 Page =2
Parts No. Page No. Ref.No. Weight(qg) Parts No. Page No. Ref.No. Weight(qg) Parts No. Page No. Ref.No. Weight(g)
001900 25 32 005075 1 36 006910 36 27
001900 25 41 005115 30 10 006910 40 24
001900 41 27 005115 32 10
001923 25 18 005122 26 48 007610 2 12
001923 26 9 005122 41 24 007610 2 17
005133 18 4 007620 40 43
002308 30 18 005133 20 4 007627 40 10
002308 32 18 005133 24 12 007630 34 15
002308 33 12 005133 25 36 007650 33 8
005133 37 4
003300 18 6 005133 41 11 009142 7 14
003300 20 6 005133 42 9 009142 28 7
003300 25 38 005148 45 41 009150 33 16
003300 37 6 005328 38 18 009526 9 23
003302 42 11 005505 39 20 009604 8 b5l
003393 33 6 005511 11 40 009604 9 13
003635 30 32 005512 30 30 009604 10 25
003635 32 32 005512 32 30 009604 21 34
003638 30 13 005542 8 42 009604 40 18
003638 32 13 005550 30 24 009740 22 14
003670 30 15 005550 32 24 009740 33 25
003670 32 15 005554 17 4 009747 2 3
005554 19 4 009749 2 2
004143 11T 35 005571 38 16 009749 7 28
004182 26 50 005572 38 11 009779 15 12
004236 4 35 005650 5 25 009784 4 33
004236 10 38 005650 6 36 009784 40 8
004236 40 47 005650 10 11 009812 15 2
004267 27 7 005650 29 10 009814 39 31
004312 6 27 009835 25 6
004314 30 35 006004 2 5 009861 44 6
004314 31 8 006004 4 37 009865 44 18
004314 32 36 006038 8 26 009932 17 3
004314 34 10 006046 40 55 009932 19 3
004353 3 24 006075 40 57 009935 10 39
004358 7 2 006120 40 51 009935 35 6
004358 8 40 006219 7 35 009937 29 27
004440 30 22 006245 30 19 009937 36 17
004440 32 22 006245 32 19 009960 39 5
004440 33 18 006245 33 23 009970 1 29
004441 8 8 006638 33 7
004474 40 31 006905 29 18 0010052 39 22
004591 8 46 006905 30 37 0010055 29 8
004635 40 35 006905 31 19 0010057 29 30
006905 36 9 0010108 29 20
005040 39 15 006905 39 10 0010108 36 2
005049 11 44 006910 30 46 0010112 39 24

005071 6 24 006910 31 28 0010120 29 26
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0010120 36 13 0024083 28 24 0037108 26 19
0010123 36 12 0024084 3 1 0037912 40 36
0010248 15 1 0024084 25 44
0010260 28 12 0024084 27 8 0060057 6 18
0010263 29 24 0024084 28 15 0060075 12 9
0010263 35 42 0024302 31 13 0060076 12 8
0010263 36 15 0024302 34 16 0060175 4 36
0010263 39 11 0060248 30 7
0010264 29 21 0030255 3 2 0060248 32 7
0010264 36 10 0030255 25 46
0010290 39 25 0030255 27 9 0063010 44 11
0010310 39 26 0030255 28 16 0063044 7 1
0010564 30 41 0030711 13 36 0063051 9 19
0010565 30 40 0063053 9 20
0031111 3 7 0063055 4 7
0011189 31 23 0031111 25 5 0063056 9 21
0011189 36 22 0031111 25 49 0063057 9 22
0011192 31 22 0031111 27 12 0063074 3 47
0011192 36 21 0031111 28 19 0063083 8 27
0011228 31 7 0031831 13 23 0063084 8 49
0011228 34 9 0063096 6 37
0011709 31 18 0032425 3 43 0063104 3 25
0011709 36 20 0032426 3 44 0063152 2 22
0011789 30 33 0032426 25 26 0063216 13 16
0011943 31 30-1 0032426 26 20 0063217 13 15
0011943 36 29-1 0032604 1 18 0063282 26 47
0011944 3130-2 0032646 9 12 0063282 41 23
0011944 36 29-2 0032784 10 24 0063284 26 46
0011945 31 30-3 0032785 10 26 0063284 41 22
0011945 36 29-3 0032786 10 28 0063428 40 b6
0011946 31304 0032952 3 3 0063548 24 2
0011946 3629-4 0032952 3 4 0063612 34 5
0011987 39 30 0063674 24 9-3
0033024 2 25
0020064 44 10 0033141 12 5 0064179 40 23
0020119 3 21 0033935 39 18 0064180 40 29
0020137 1 35 0033936 39 17 0064181 40 30
0020159 5 32 0033937 39 16 0064182 40 34
0020271 8 14 0033938 39 14 0064186 40 32
0020350 11 41 0064187 40 27
0020533 13 43 0034979 40 58
0065275 2 26
0023381 31 17 0035813 3 50 0065275 4 28
0023473 12 27 0065417 22 11
0036175 3 42 0065452 13 21
0024083 3 16 0065453 13 1
0024083 25 45 0037108 3 49

0024083 27 23 0037108 25 25 0066644 26 11
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0066646 26 10 0091725 42 8 0093154 6 19
0091736 17 2 0093174 713-4
0067082 40 33 0091736 19 2 0093186 7 26
0091833 33 17 0093212 7 21
0068011 1 4 0091835 33 14 0093212 26 35
0068202 5 33 0091837 33 22 0093214 7 18
0068202 11 13 0091838 33 19 0093214 26 32
0068202 40 28 0091839 33 20 0093241 17 1-1
0091841 33 9 0093241 19 1-1
0077179 8 33 0091842 33 4 0093242 17 1-2
0077179 21 18 0093242 19 1-2
0077322 9 4 0092232 30 45 0093243 17 1-3
0092232 31 27 0093243 19 1-3
0090068 3 37 0092232 36 26 0093287 25 39
0090071 3 5 0092283 30 20 0093289 25 43
0090071 25 3 0092283 32 20 0093292 25 33
0090071 25 47 0092285 30 23 0093303 38 3
0090071 27 10 0092285 32 23 0093314 10 17
0090071 28 17 0092286 30 11 0093319 10 19
0090711 33 2 0092286 32 11 0093351 43 14-1
0090801 8 41 0092287 30 12 0093352 25 31
0090807 3 12 0092287 32 12 0093352 43 14-2
0090807 25 9 0092288 30 9 0093353 43 14-3
0090807 25 b3 0092288 32 9 0093355 43 14-4
0090807 27 16 0092289 30 21 0093357 25 40
0090807 28 23 0092289 32 21 0093357 43 14-5
0090812 3 9 0092291 30 29 0093358 43 14-6
0090812 25 7 0092291 32 29 0093365 25 28
0090812 25 bl 0092292 30 27 0093389 12 6
0090812 27 14 0092292 32 27 0093479 8 29
0090812 28 21 0092293 30 31 0093483 8 7
0090814 25 2 0092293 32 31 0093487 8 25
0090824 8 44 0092294 30 26 0093491 8 50
0090856 3 11 0092294 32 26 0093496 8 38
0090856 25 8 0092298 30 34 0093500 8 1
0090856 25 b2 0092298 32 35 0093507 8 35
0090856 27 15 0092298 33 24 0093508 8 45
0090856 28 22 0092305 31 2 0093509 8 34
0090857 27 25 0092305 34 2 0093528 3 22
0090918 13 39 0092324 42 4-1 0093528 27 3
0092325 42 4-2 0093535 25 24
0091696 18 7 0092326 42 4-3 0093535 26 18
0091696 20 7 0092330 42 5-1 0093538 27 5
0091696 37 10 0092331 42 5-2 0093545 8 43
0091725 18 3 0092335 31 11 0093556 3 20
0091725 20 3 0093556 27 6
0091725 25 35 0093035 44 4 0093611 8 11

0091725 37 3 0093091 5 16 0093617 13 19



INDEX

VF2400 Page =5
Parts No. Page No. Ref No. Weight(g) Parts No. Page No. Ref.No. Weight(qg) Parts No. Page No. Ref.No. Weight(q)
0093659 537-1 0095132 11 33 0096270 37 1-5
0093663 7 34 0095168 6 26 0096271 37 1-1
0093669 537-2 0095170 6 23 0096272 37 1-2
0093690 43 15 0095174 41 17 0096341 37 7-1
0093863 25 1 0095214 6 7 0096342 37 7-2
0095218 4 29 0096343 37 7-3
0094210 18 10-1 0095220 43 16
0094210 20 10-1 0095234 18 13 100002 10 9
0094211 1810-2 0095269 21 33 100002 13 9
0094211 2010-2 0095269 40 14 100003 9 11
0094212 18 10-3 0095270 40 17 100028 40 16
0094212 2010-3 0095272 21 37 100038 30 44
0094212 32 37 0095272 40 20 100038 31 26
0094214 2010-4 0095296 40 19 100038 36 25
0094245 17 5 0095458 38 20 100053 21 12
0094245 19 5 0095462 38 17 100077 23 22
0094246 17 6 0095463 38 12
0094246 19 6 0095464 38 14 110001 15 19
0094281 42 2-1 0095465 38 13 110002 7 39
0094282 42 2-2 0095466 38 8 110002 8 b3
0094283 42 2-3 0095471 38 19-1 110002 22 20
0094285 42 2-4 0095472 3819-2 110004 6 39
0094403 40 44 0095491 41 1-1 110004 8 17
0094491 31 16 0095492 41 1-2 110004 12 32
0094491 34 11 0095494 41 2 110004 14 4
0094566 9 6 0095580 41 8-1 110004 16 2
0094604 24 1 0095581 41 8-2 110004 42 7
0094615 24 14 0095582 41 8-3 110005 5 20
0094615 41 4 0095584 41 8-4 110007 10 13
0094616 24 6 0095586 41 8-5 110007 31 12
0094871 24 9-4 0095587 41 8-6 110008 31 14
0094872 24 9-1 0095588 41 8-7 110008 34 17
0094873 24 9-2 0095641 41 10 110009 3 b2
0094890 24 11 0095642 41 12 110009 6 12
0094901 18 22-1 0095723 10 37 110009 9 7
0094902 18 22-2 0095940 35 31 110009 11 34
0094921 42 3-2 0095961 34 21 110009 12 2
0094922 42 3-3 0095980 35 22 110009 21 30
0094961 24 13-3 110009 25 23
0094962 24 13-1 0096066 40 9 110009 26 17
0094963 24 13-2 0096159 40 63 110009 33 3
0096161 40 50 110009 34 22
0095027 22 4 0096163 40 41 110009 38 21
0095027 40 62 0096164 40 42 110009 44 14
0095035 25 42 0096166 40 46 110011 40 40
0095066 22 10 0096167 40 49 110012 1 21
0095085 20 16 0096177 40 39 110012 2 35
0095108 1 12 0096178 40 60 110012 2 50
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110012 6 15 110054 43 6 130006 2 16
110012 7 41 110057 10 36 130016 8 20
110012 13 2 110070 12 39 130016 14 7
110013 1 24 110079 2 57 130016 16 4
110013 2 13 110079 12 36 130024 12 35
110013 3 14 110083 5 38 130029 22 7
110013 3 19 110084 8 22

110013 10 42 110084 14 9 140017 11 23
110013 15 9 110084 16 6 140018 117 19
110013 17 10 110091 472 17 140019 17 7
110013 19 10 110104 17 15 140019 19 7
110013 25 21 110104 19 15

110013 26 15 110105 2 b4 150000 5 15
110013 27 4 110105 17 13 150001 21 22
110013 31 4 110105 19 13

110013 31 15 110105 24 8 160000 5 26
110013 34 4 160000 21 26
110016 1 26 120001 10 4 160000 35 21
110016 2 42 120006 11 3 160000 42 13
110017 29 14 120006 12 15 160001 2 46
110017 36 4 120006 22 23 160001 5 31
110027 26 52 120006 38 5 160001 8 13
110028 45 29 120008 23 8 160001 10 16
110030 2 8 120008 35 18 160001 11 28
110031 8 6 120011 30 4 160001 13 37
110031 9 26 120011 32 3 160001 21 10
110033 11 8 120013 6 29 160001 35 25
110033 25 13 120013 9 156 160003 5 22
110033 26 4 120013 13 38 160003 9 3
110035 7 6 120013 29 7 160003 10 6
110035 22 17 120015 6 30 160003 11T 10
110036 5 28 120015 7 17 160003 12 12
110036 21 14 120015 26 31 160003 22 2
110036 28 10 120015 35 38 160003 23 5
110036 31 33 120017 8 32 160003 33 26
110038 21 41 120017 35 37-1 160004 6 21
110039 18 24 120017 3537-2 160005 5 2
110039 20 18 120021 35 3 160005 6 2
110041 2 37 120026 33 11 160007 5 3
110045 1 2 120026 35 35-1 160007 6 3
110045 11 37 120026 3535-2 160007 6 40
110045 13 11 120049 23 14 160007 9 18
110047 22 27 160007 10 30
110048 2 33 130002 35 27 160007 12 4
110048 5 40 130003 2 10 160007 22 13
110048 21 3 130003 3 40 160007 23 16
110048 40 5 130003 12 34 160009 10 22

110054 8 15 130004 2 11 160016 12 22
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160023 7 37 300000 10 8 910001 45 7
160033 26 25 300000 11 20 910001 45 37
300000 13 7 910003 45 14
170001 1 14 300006 9 8
170001 21 31 300006 38 25 911001 45 6
170005 15 17 300017 38 10 911002 45 5
170020 2 44 300031 30 42 911006 45 9
170021 10 14 300031 31 24 911060 45 19
170029 38 9 300031 36 23 911062 45 36
170033 40 61 300033 30 43
300033 31 25 930052 45 12
180001 22 18 300033 36 24 930053 45 13
180002 12 25 300038 35 8 930055 45 27
180003 12 29 300045 23 7
180004 10 40 300050 18 25 1055084 34 14
180005 1 16 300050 20 19
180017 2 47 300069 10 41 1057087 31 21
180018 1 22 300100 1 156 1057155 36 19
180018 2 bl 300100 2 45 1057168 30 39
180020 44 3 300100 21 32
180024 44 19 1090133 39 21
310035 5 30 1090141 29 23
190007 23 6 310036 7 33
190021 21 5 310040 6 14 1091016 15 20
190021 27 1 310071 11 45 1091051 28 11
190021 40 3 310072 11 38 1091146 29 3
190022 40 12 310116 4 2
190034 22 21 310126 14 14 1094000 15 3
190044 21 1 1094011 39 3
190044 40 6 320006 13 4 1094030 29 29
190064 21 28 320010 13 31 1094057 15 5
190075 21 11 1094059 15 22
190079 15 7 330000 1 27
330000 7 22 1096000 39 12
260000 7 42 330000 26 36 1096004 39 28
260000 26 39 330000 33 27 1096005 39 29
260006 8 24 1096029 15 4
260006 14 11 340014 8 48 1096029 29 31
260006 16 8 340016 1 30 1096030 29 22
1096030 36 11
270014 25 27 350009 3 35
270014 26 21 1097000 39 4
390067 1 38 1097001 39 9
290029 3 8 390068 1 39 1097007 29 25
290029 25 50 390069 1 6 1097007 36 16
290029 27 13 390073 1 10 1097009 29 13
290029 28 20 1097009 36 3

910000 45 10
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1098015
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1200234
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3101498 35 43 3200031 2 32 3200096 5 18
3200032 2 36 3200097 5 17
3107303 8 18 3200033 1 19 3200098 5 21
3107303 14 5 3200033 2 48 3200100 6 13
3107303 16 3 3200035 2 4-2 3200101 7 16
3107303 26 44 3200035 26 53 3200112 7 20
3107303 41 20 3200042 3 18 3200112 26 34
3107304 8 19 3200042 25 20 3200113 7 24
3107304 14 6 3200042 26 14 3200113 26 38
3107304 16 9 3200045 3 46 3200114 7 19
3107304 26 45 3200046 7 10 3200114 26 33
3107304 41 21 3200047 3 26 3200115 7 15
3107306 8 21 3200048 3 17 3200116 7 27
3107306 14 8 3200049 6 38 3200117 7 11
3107306 16 5 3200050 4 13 3200118 7 25
3200051 4 25 3200120 7 29
3108130 7 13-1 3200052 4 16 3200121 7 30
3108131 713-2 3200053 4 20 3200122 7 31
3108132 713-3 3200055 4 26 3200131 8 5
3108133 14 12-1 3200056 4 18 3200132 8 4
3108134 14 12-2 3200057 4 19 3200137 8 9
3108135 14 12-3 3200059 4 4 3200143 5 14
3108199 41 6 3200061 4 24 3200144 4 14
3108201 41 7 3200062 4 15 3200145 2 23
3200063 4 8 3200149 10 2
3120128 25 14 3200064 4 9 3200150 10 1
3120128 26 5 3200065 4 21 3200151 10 5
3200066 4 30 3200152 10 3
3160136 4 10 3200068 4 11 3200154 10 10
3160168 8 36 3200070 5 1 3200155 10 12
3200071 5 5 3200157 10 18
3200007 1 33 3200072 5 9 3200159 10 7
3200012 1 20 3200073 5 12 3200160 10 21
3200013 1 23 3200074 5 13 3200161 10 23
3200016 2 49 3200075 5 29 3200162 10 29
3200018 2 4-1 3200077 5 27 3200163 10 31
3200019 2 7 3200078 5 11 3200167 10 33
3200020 2 b3 3200082 5 19 3200168 10 32
3200021 1 37 3200083 5 36 3200170 7 3
3200022 2 20 3200084 5 24 3200181 11 1
3200023 2 18 3200085 5 34 3200182 12 14
3200024 2 14 3200086 5 35 3200183 11 2
3200025 2 15 3200087 5 23 3200184 11 4
3200026 2 39 3200088 7 40 3200185 11 5
3200027 2 40 3200089 7 38 3200186 11 6
3200028 2 29 3200090 7 36 3200187 11 7
3200029 2 30 3200093 5 39 3200189 11 16
3200030 2 31 3200095 5 6 3200190 11 17
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3200191
3200192
3200194
3200196
3200199
3200200
3200201
3200203
3200204
3200205
3200206
3200207
3200209
3200210
3200211
3200213
3200215
3200216
3200226
3200227
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3200233
3200234
3200235
3200236
3200237
3200238
3200240
3200241
3200242
3200243
3200245
3200251
3200252
3200252
3200262

3201001
3201001
3201003
3201003
3201005
3201006
3201006
3201007
3201007

11
11
11
12
12
12
12
12
12
11
11
11
2
2
12
11
11
11
6
13
13
13
13
13
13
13
13
13
13
44
44

17
19

18
25
21
21

1

3

7
33
38
11
15
32
21
34
37
36
26
30
16
22

5
42
34
29
24
33
18
17
20

1

2
12

3
34
31
34
40
54

17
17

17 14-1

19

14

1714-2

17
19
17
19

16
16
11
11

3201014
3201015
3201016
3201016
3201025
3201026
3201034
3201037
3201038
3201102
3201103
3201105
3201105
3201115
3201117
3201118
3201119
3201120
3201121
3201127
3201128
3201133
3201134
3201136
3201138
3201140
3201141
3201142
3201143
3201144
3201145
3201162
3201163
3201184
3201184
3201185
3201186
3201190
3201191
3201192
3201197
3201277
3201329
3201329
3201331
3201350
3201351
3201352

28 8
28 9
15 15
28 ©
24 4-1
24 5
24 4-2
29 4
29 9
31 9
31 5
30 16
32 16
33 28
43 2
43 1
43 7
43 3
30 47
34 20
34 12-1
40 38
40 7
3412-2
34 7-2
38 4
38 2
38 7
38 22
38 23-1
3823-2
27 21
27 22
21 8
22 16
21 9
21 24
21 19
21 23
21 25
21 36
22 9
21 2
40 2
21 39
23 9
23 4
23 12

3201353
3201354
3201355
3201356
3201357
3201362
3201366
3201370
3201371

3201372
3201373
3201374
3201375
3201377
3201378
3201379
3201383
3201384
3201398
3201411

3201412
3201413
3201414
3201432
3201434
3201435
3201436
3201481

3201481

3201483
3201483
3201484
3201484
3201488
3201488
3201545
3201546
3201547
3201548
3201549
3201551

3201571

3201574
3201575
3201578
3201579
3201579
3201580

23
23
23
23
23
23
22
21
21
21
31
31
21
21
23
23
23
23
22
15
15
15
15
15
15
15
15
25
26
25
26
25
26
25
26
22
22
22
22
22
22
22
21
21

11
20
19
13
18

1

1
27
29
13
31
32
21
35
10

3

2
17

3
10
13

8
11
14
18
21
16
10

1
15

6
22
16
19
13

5
12

8

6
15
19
22

6

7

243-1
243-2

27
17

24
18



INDEX

VF2400 Page =11
Parts No. Page No. Ref No. Weight(g) Parts No. Page No. Ref.No. Weight(qg) Parts No. Page No. Ref.No. Weight(q)
3201582 32 34 3207030 37 1-4 3208072 27 18-3
3201584 15 23 3207039 26 42-1 3208073 28 5
3201585 15 24 3207040 26 42-3 3208074 3827-1
3201586 15 25 3207044 26 49-1 3208086 3827-3
3201590 28 1 3207045 26 49-3 3208102 18 16-1
3201591 28 2 3207046 26 51 3208103 1816-2
3201592 28 4 3207052 26 42-2 3208104 18 16-3
3201594 34 18 3207053 26 49-2 3208105 1823-3
3201595 34 19-1 3207107 472 12 3208108 18 23-1
3201596 34 19-2 3207150 18 1-1 3208109 1823-2
3201598 38 24 3207150 20 1-1 3208125 24 18-1
3201600 38 26 3207151 18 1-2 3208143 32 38
3201602 30 3 3207151 20 1-2 3208160 27 18-2
3201602 32 2 3207152 18 1-3 3208161 3827-2
3201603 30 14 3207152 20 1-3
3201603 32 14 3207156 1821-1 3209000 24 19-2
3201604 30 2 3207156 20 15 3209001 12 30-1
3201605 32 1 3207157 1821-2 3209002 1231-2
3201607 33 10 3207157 20 14 3209002 24 19-1
3201608 33 15 3207160 18 8 3209002 41 28
3201609 33 5 3207160 20 8 3209003 12 30-2
3201670 22 24 3207160 37 11 3209004 42 1-1
3201671 22 25 3207175 37 9-2 3209005 18 12-1
3201672 22 26 3207177 37 9-3 3209005 20 12-1
3207180 37 9-4 3209006 42 1-2
3202020 26 12 3207183 42 6-1 3209007 1812-2
3202021 25 11 3207185 42 16-1 3209007 2012-2
3202021 26 2 3207187 42 6-2 3209008 18 14
3202024 26 29 3207188 42 6-3 3209008 20 17
3202025 26 30 3207189 42 16-2 3209009 18 15
3207199 16 1 3209009 20 20
3203000 2 19 3207200 16 13 3209010 24 16
3207204 37 9-1 3209011 24 17
3204021 4 5 3209014 18 11-1
3204040 1 7 3208003 16 10 3209014 2011-1
3204059 12 13 3208004 16 14 3209016 1811-2
3204060 12 17 3208011 24.18-3 3209016 2011-2
3204061 12 18 3208012 24 18-4 3209022 37 8-1
3204062 12 24 3208020 24 18-2 3209023 43 11
3204063 12 23 3208025 42 3-1 3209024 43 10
3204064 12 19 3208045 41 3 3209035 24 20
3204065 12 11 3208048 37 13-2 3209036 25 30
3204080 6 1 3208049 37 13-3 3209037 25 29
3204082 31 1 3208050 37 7-4 3209040 43 12
3204082 34 1 3208051 37 7-5 3209041 43 13
3204087 23 15 3208054 37 13-4 3209042 37 8-2
3208056 37 13-1 3209046 27 19

3207026 37 1-3 3208071 27 18-1 3209047 27 20
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